dyjamato ._

ILLUSTRATED SPARE PARTS LIST
FOR
HIGH SPEED
'CYLINDER BED CHAINSTITCH MACHINE

WITH
LEFT HAND KNIFE TRIMMING MECHANISM

MODEL & DEVICES

VG3721  VG3721-WF1

— UT—A42 — UT—A44 — ST2—-A—CS—M—X—
— UT — ST2 —

) !



=]

SN

M)A RO RDS

-

Z D= Y X MikVG3721-14851, 15651, 16451 % EEXEFARXLTA TR P EERLTVE
-;-‘0

FHEHI~BIREBEEFEFAEZERLTVET,
RE~YTET N, AHRESEZREBL TVET,
ﬂ—vuzbKﬁﬁénfméwﬁ—mﬂﬁmﬁgxﬂﬁxﬁ%ﬁbbfmiTo

WE OB Parts: R ER T
[]ﬁ@@n—/)xhhﬁbf A@Eﬁéﬂt%%%ibbfhifo
[ JAIAParts No. BEURVEOEIR

@ HEOR—=Y X MR LT, SEEMENEZBHETETFLEZRDLTWVWET,
BEIXORBRO X

¥ ZOXR=Y Y APMCERSNTWDIEME TEXOBRIE, Parts No. (Hlx X, 3500201)
TREWLET,

% 0068011D3FA 1. 0068011368011 TTHL T &EW,
Y T Fa—THEXOBIREELESERALETFE,

BB, TON=YYALOLEBEHRDL, XRCIVEFIRDIHELHVETOTIT
AT &N,

How to use this Parts List

The illustrations on this Parts List are drawn on the basis of VG3721-148S1, 15651,
16451. '
The items from No.1 to No.15 contain the standard model.

The following items included No.16 contain the submodel and Devices.

The dimension of Collar on this Parts List shows Inside diameter X OQutside
diameter X Width.

the previous Parts List.
Inside of [ ] shows the previous Part No. and the shape of screw or the like.

€ neans this part and model is added to {he previons Parts List.

rEs

* When pla01ng an order for the parts from this Parts List, please clearly state
the Parts No. (e.g.3500201) which you require so that we can deliver the correct
parts to you.

s¢ When the Part No. is “0068011” , please place an order for the part by showing
“0068011" or “68011”.

% When ordering Air Tube, please inform us of the Part No. and the length.

This Parts List is subject to change without notice.



CONTENTS = o
MISCELLANEOUS COVERS (1) « = « « =+ o ¢ o o - . HAA—BEEA) o000 1
" " () « » « o e e e e e e e " 0y snwwaesws 9
MISCELLANEOUS THREAD EYELETS =« « + « « « « « - . 37 11 S R 3
MISCELLANEOUS BUSHINGS - « - = « = « « = = = o « Ty B+« « ¢ v v« . 4
MAIN SHAFT DRIVING MECHANISM - - - - - - - - - . HErRUTHMM . - - - - - 5
UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISN - - LMB TSt i) 4 - - - - - b
NEEDLE BAR MECHANISM =+ « « = « = = = « « « « cH R - - - - far e e o o 7
PRESSER FOOT MECHANISM - - « « « = « « o « « « T, - - - - ... 8
SPREADER MECHANISM + = « « « « = = « « « « « « . B RI—SHa.- - - .. - 9
LOOPER DRIVING MECHANISM - - + « + = = « « + . . =g - - 00 10
FEED DRIVING CONTROL MECHANISM « « « « « « « + Lp- V8- 5k 2 SO 11
NEEDLE GUARD & FEED DRIVING MECHANISM - - - - -« - - 2 12
KNIFE DRIVING MECHANISM - « « « « « « < o ¢ v v ARHR- - - -0 - - 13
MISCELLANEOUS SUCTION PIPE « + « « « « ¢ « v+ WAEBAGR - - -0 o0 - - 14
LUBRICATING MECHANISM - + « + = = « « o v v o & Bohi.- - - - - - - - - .- 15
PULLER MECHANISM EXCLUSIVE PARTS(1) = « « = « « T—RNARL (1) - 16
" " " (2) » « « o o o " " 6)) <17
" n " &) R " " 3 - 18
VG3721-140S1 EXCLUSIVE PARTS =+ « = « « = = v« YIETVERABE - - - - - - 19
VG3721-00S1-WF1 EXCLUSIVE PARTS » = = « « « » + - YIJETNERBK - - - - - - 20
“UT-ADO" DEVICE(1) = = = =+ = =« e o v v v vt ‘UT-ADD" &mQ) - - - - - - - 21
" o B s+ ii 555858369 ” R TR 929
" B L) »«nxmr v v s " "B O ECEEEEEE 23
" A () T S " () I 24
" A ¢ T T " no(B) - - - - - . 25
" o (B) v v v e e e e e e e e e e " wo(B) - - - o s o 26
“ST2-A" DEVICE « = © » o # s ¢ s s o s o o o « o “ST-A"EER - - - - - - - . 27
“CS” DEVICE » » ¢ « ¢ s + o ¢ o o 4 o o o v o o “‘CSTRER - - - e e e 28
“UT-A" DEVICE for M & X« + « = « « ¢ o o v v o UT-A"&EMEXHE - - - - 29
"UT" DEVICE(1) + ¢ + o ¢ o » o« o s s o s o & « & “UTSEMR(1) « » o =+ » o o » 30
n A & ) I R I T 72N I ¢ ) I T
n L & ) I R R I SCT /A A ) I
" L () I woonw () e e e e e
SETAE DENICE = oo o & % & 2 2 5 = 2 5 2 2 = o o« “STI"SEM + -« v o 0 e e e
EETRA BARIS ~ v s v s & 8 % % & « % % So@ @ # @ BEEBBR -+ c v s e e e e e
THREAD STAND - - A EAREEEREERETEET ﬁn‘.ﬁ ............
APESSOBIESHS « + » 5 = = 5 & s 5 » = g ww w FTHOEYYBRKEA) - - o o .

" Bl G @i 5.8 s 6 5 » & n oF 5ok oamm ” (1) o « 5 % oo
WARNING LABEL = = = = « = = = « « o o o o o o o FESARIJ ¢ v v o0 o v e e
LIST of MAIN SPARE PARTS =« « « + + ¢ v « ¢ « o o FEBB/YAF o 000
INDEX ¢ ¢ =« + « =+ ¢ o ¢ o o o o o 4 o & o s 2 s 4 E - I R A






MISCELLANEQUS COVERS(1)

Ref.
Na

o O 00 =1 O O e OO D

(==

12
13
14
15
16
17
18
13
20

21
22
23
24
25
26
21
28
29
30

31
32
33
34
35
36

()
Note :

Parts
Na
3500201
110045
3500430
0068011
0020759
3500207
3500431
0093864
390164
3501566

110048
3500215
3500213

160000
0037164
3500216

006233
3501563
3500214

110012

3501564
110001
3501565
000538
007627
3500007
110013
0020137
005075
3500005

3500004
120016
340000

2043401

4109403
000726

Description

Top Cover « = + « « »

Screw(M4-0.7x12)
Top Cover Gasket
0il Sight Window

Seal Plug « « + « « =

Head Cover
Head Cover Gasket
Head Cover Seal Plug

“VG” Emblem - - - - -

Side Cover(Lower)

Screw(M4-0.7x10)

Side Cover Gasket - -

Side Cover Hinge Pin
Screw(M3-0.5%3)
Spring
0il Defender
Screw(M3-0.5%5)
Side Cover(Upper)

Side Cover Hook = - -

Screw(M4-0.7%5)

Cloth Plate » = = + »
Screw(M4-0.7x5.4) -
Suction Pipe Cover -

Washer
Screw(M4-0.7X%6)
¥ind Guide Plate
Screw(M4-0.7x38)

Drain Hole Seal « « -

Screw(3/8-24X38)
0il Reservoir Gasket

0il Reservoir - - + -
Screw(M8—1.25x20) -

. .

.....

. .

. .

I

-------

LI

. -

ooooooo

+ 0

- .

------

------

------

oooooo

oooooo

oooooo

oooooo

------

......

------

------

------

------

------

||||||

oooooo

oooooo

oooooo

nnnnnn

nnnnnn

------

oooooo

oooooo

oooooo

------

oooooo

Machine Frame Supporting Bar

Serial Number Plate -

000000

Model Plate(See the below)

Rivet

oooooooo

oooooo

H/A—BRfk (1)
il %

[0 ¥ e
(ETRAE o o o om0 e e o o
I P ST SRR
A ANRERZE - - - - - -
gﬁ& ..........
~ F‘;U}'\‘—_ ......
~y RhR—RuFy e v .

BEER Ty

VG U A v v o o

BB X b 3 —(TF)

IEFRY « o v o 0 0 v
L R AP AR S
HEHx b A—Try - - -

JJ:HT'?/ .........

BBx b N— (L)
B AA—T7 v

bR s e w5 5§ ¢ &

BWESL— b

o TR

A T L ORISR L (F — U, HEEESh) 2 BMLETF A,

Order for Model Plate must be accompanied by model designation(including

symbols of gauge and devices).

.+

.....

e

oooooooo

oooooo

& = &

1
Amt .

Req.

|

T |



Y3721



MISCELLANEOUS COVERS(2)

Ref.

e T S S
LR o R T o T o Y~ S R s i ] mco-—ac‘::nwhmm.—-g

=]
=

21
22
23
24
25
26
Al
28
29
30

31
32
33
34
35
36
37
38
339
40

Parts
Na
3500224
120009
3501575
3500227
3500228
130003
0020052
3500432
3100016

110013

3500012

0093864
0065275
3100006
3501506
110041
3501584
330011
003655
000015

000651
3500223
110016
170001
300100
160001
3501570
110045
3500226
000924

110009
000538
3501585
3501583
3501573
110017
3501580
110008
3501581
004173

H/\—BAR (2) 2

Amt .

Description 1= £, Req
Cloth Plate(Large) =« « +« « « « - P2aATL—FR(K)s ¢ o o 1
Screw(M4-0.7X12) « « « = - « - - e YT T Y 9
Slide Cover » = » = « « + « « + & iﬁ%y*ﬁ ........... 1
Crank Chamber Cover « =« « « « « - A 1 ' U S S 1
Crank Chamber Cover Gasket « - - FHH X—Ro X o« .. 1
SCYGW(M4“0.7X7.3) ....... _u:;"(?j ........... 7
Seal Plug = = « « o « « + o« o« ‘gﬁﬁ e Tm o w wrw B |
Rear Cover Gasket « « + « « « - - Bhr—2y X o v e 1
Rear Cover + « = = = « = = + « & I P 1
Screw(M4-0.7X8) + « « = « « « TEBERF = o w0 e o w0 g 11
Seal Plug e + + « = = ¢ « + = « . b 5+ v s D RGPS E 9
Sedl Plug« = = = = = » s s o » & L R 9
Seal P]_ug ............ Ii;—é?*é ............ 1
Seal Plug« = = = = = » = = « « « SEBE o » o e o e s 9
Stitch Plate Holder » + = + ¢« + - SHRE + « - s - e e e 1
SCTCW(M‘!:“’O.?X&) ........ .]h’-‘f\"/“ ........... 7
Fabric Guide - = « » = « « « - . A Re v s o @n o s 1
Seal Plug « = « « « « « ¢ o o o & %ﬁ& ............ 1

Screw(M4-0.7X10) » = « « « « - -

Nut = = * « ¢ « = = o o« & o« o & & Fu b oror e e e e e e e 9
Knock Pim s * « = « « = « « « « « FBose SERET i o w0 e o e o 9
Front Cover Hinge - - - - - - - - BB R—ELT e o o . 1
SCTBW(H4'0.7X14) ........ ﬂ:*f} ........... 2
Screw(M4=0.7X8) =« « + « ¢« « « . gedesd v v o B W e W 9
Conical Spring ¥asher: - « - - - MART oL s oo 00 o 4
Screw(M4-0.7X4) =« = « « « « « EES s s pssEs Ew e 6 9
Front Cover(Lower) =+ « « « = « . BB D N—(TF)+ » o o « o 1
Screw(M4—0.7X12) « « « « « « « . HERD ¢ o v o v o v 00w il
Cushiones « = = « = « = ¢« ¢ « o & R L 9
Seal Plug s « ¢+ « ¢ 5 o ¢ ¢ o o » bl wou s e s E & 9.
SCFEW(M4‘0.7X8) ........ Jt*i‘/“ ........... 9
Washer =+ * « = =+ « &« o « & » o @ TTriard « = o 0 o 0 o v v 5
Folder (Right) Holder « « - - - - EHRE) R « o v 0 v 1
Folder (Right) = « « = « » « « » & BwEOIERCE) <+« - - 0 - - 1
Folder Support = + + ¢ « « « « = EEGAEE >« o0 0 0w e s 1
Screw(us—o_gxg) ........ _u:;i(?‘) ........... 2
Folder(Left) = = « « « = « « « = BRI (E) » « ¢ ¢ o v o . 1
Screw(M4—0.7X5) « « + ¢ « ¢ « & IERY ¢ o v o o o0 v 00 1
Folder Spacer+ « « - « - e e cTEHAR—H v e e . 1
‘SCFBW(3/32"56X2.4) ....... _U:*\:} ........... 1

% Ref. No. 41 to 55 *++++ See the following page.






MISCELLANEQUS COVERS(2)

Ref.
No
41
47
43
44
45
46
47
48
49
50

b1
02
53
54
55

Parts
Na
3501574
110002
3501571
110011
3501539
110079
3501572
3500233
007627
190078

0094201

110012
3500008
3500230
3200013

% Ref. No. 1 to 40

Description

Supplementary Cover « + = » «
Screw(M3—0.5X5) « + = = - -
Folder Bracket =« « « » = « = -
Screw(M5—0.8X10) = « « « -
Chip Guard + + = » = = = + »
Screw(M4—0.7X8) =+ = « « « = -
Front Cover (Upper) =« = = « « -
Thread Take—up Cover(Front) - -
Screw(M4—0.7X6) =+ « = + = + -
Screw(MA—0.7X5) « « « = « « »

Cover Latch Spring - - = - -
Screw(M4—0.7X5) = « « « « = »
0il Cooling Fan Cover - - - -
Ball Bearing.Holder+ = + + - -
Belt Cover Support = =+ « + = -

++++ See the preceding page.

h 13—BAk (2)

W A&
wEh N— . - -
-Ih$‘;:> .....
ERTTTro b -
_[t*‘:)‘ .....

i
HifE 3 HA— (k)

e o BhAA— (R -

_ﬂ:*y -----

IR—=F v F AR
EREE ©  e

Z
Ant .

Req.
...... 1

...... 1



N o g |

i
24

|

Ly %\49 24 X>55
ﬁ 48 v !

49

VG321



MISCELLANEOUS THREAD EYELETS HIEEAR

Ref.

[a—

11
12
13
14
15
16
L7
18
19
20

21
22
23
24
25
26
27
28
29
30

31
32
33
34
35
36
37
38
39
40

% Ref. No. 41 to 55 +++

Parts
No
0024084
0024083
0030255
0032952
0090071
000177
0031111
290029
0090812
3500287

0090856
0090807

3500286

110013
3500284
0020119
3500285
3500288
3500281

350009

3100384
3100386
3500282
110054
3500269
110009
3500202
130002
3500277
000538

007627
3500270
3500238
3500271

001818
0037108
0035813

000360
3500232
3500234

”

e

3
Amt .
Description it 4 Rea.
Thread Tension Spring Cap - « - - RFAFAFXF ¥y F (k) + +5
Tension Spring Bushing - - - - - HRATFT Y FEIDIEA -« - -5
Tension Spring(Needle) - « « - - REFAR@AR) - 0 - - 3
Tension Spring(Looper,Top Cover) S&fMT 3K (Ov— 3, #9) - -2
Thread Tension Spring Retainer - RFFRRXF ¥ v 7 (F) -+ » +5
Felt + « « ¢ & & = o o ¢ o o « 7 )l I\ .......... 5
Tension DiSc =+ + » + + » + o « « KB FM e » ¢ v o o o 10
Tension Post = =« « « = « + « + - %ﬁ%% C T TR T T 5
Tension Post Ferrule =« « » « - - AFTEREL . - - e . 5
Tension Disc Separator =« + + « » RERARL « « o v v v w0 1
Tension Disc Eyelet« « = « - - - HAFILARE - - - - - - - 5
Thread Lead-in Guide - - « + -« - RATFERE S » 2000 0 5
Tension Post Support - - - « + - 1 = A U 1
Screw(MA=0,TXE) » » = & = o w = 10 g
Thread Guide Plate =« « ¢ + ¢ « :F%W*ﬁ o m o w8 @ W W 1
Thread Eyelet Pipe(Short) - - « - SR@NA (&) + « « » « » » 2
Thread Eyelet Pipe Holder - - - - RS AFHxT - o o 0 o o - 2
SP Device, Complete Set « « = « -« SPEEE () - - - - - - - - 1
Needle Thread Eyelet Bracket - +&bREH - =« =« =« - 1
Tapping Screw(3X6mm) + » + - - - FYEPRT + » ¢ ¢ 55 25 2
SP Container =« = = *.» » « « ¢+ « NN AR 1
Falk s o 6 G mm @ sme 2 o SPF gl fis ¢ o 5 5 » ‘1
Needle Thread Eyelet « « « » » - BloRiH « ¢ ¢ 2 2 285 % B 3
Screw(M3=0.5X3.5) + + + o - v - HPeREF v 3 v 4 s a3 a2 wama 8
Top Cover Thread Eyelet (Upper) - #FUKE(L) « « =« » ¢« « 1
Screw(MA—0.7X8) « « + + = « + » IERD ¢ o 0 v v v v o e e 4
Needle Thread Take-up Guard - - - StREEIH—K -« « » o o~ - 1
SCFCW(MS_O-SXG) ........ _ll:;?v ........... 2.
Needle Thread Gul de ------- ﬂ-;ﬁ%b‘ ---------- 1
Washer ------------- ljs«/\:/.‘y I T 1
SCTGW(M4_0.7X6) ........ _lh*“/“ ........... 1
Top Cover Thread Guide - + « + - D RBN - - - e - - 1
Eyelet Holder Stopper - - - - - - B BHRERA F X ooe e 1
Top Cover Thread Eyelet « = + + - Bi Y NRRFAE - - 1
Tension Post = « ¢ « « « « « + R THE -« - v e 1
Top Cover Tension Disc « - - - ey el IR LR R 4
Top Cover Tension Spring - + « « #EURHTF K- - =+« « - 1
Nut = = = = = « « ¢ o o o ¢ ¢ & & by A NS T R SRR B S 1
Thread Take—up Eyelet Bracket - - B AREH < « « <« ¢+ ¢« + 1
Thread Take-up Cover(Rear) - » « W AHR—(#) - - - - - - - 1

+ See the following ﬁage.






MISCELLANEOUS THREAD EYELETS #IEEAR 3
Ref. Parts Amt .
‘N M Description fi 4 Req. _
41 006202 Screw(M4—0.7x6) = + « = « « « - IERY » o o v v v e e e 2
42 3500237 Latch Spring = » =+ « = « « « + » A A ava ¥ SLEE IO 1
43 3500240 Thread Take—up Eyelet Holder =+ « HAREH < « + « « » « + 1
44 170010 Screw(M4—0.7X4) =« + + ¢ « « o IERY v v 0 0 000 e e e 1
45 300100 Conical Spring Washer « + « - -« - MARRT U/ F o oo v o o 1
46 000669 Washer ............. U Vs :‘/'th .......... 1
47 3500245 Thread Take—up Eyelet(Left) « » - B ARWE(E) « + + » « - e o1
48 3500246 Thread Take-up Eyelet (Right) - - A ARE(H) » « = = « - - - 1
49 110027 Screw(M2.5-0.45X3.5) « « « « « | 3 LI 2
50 3500242 Looper Thread Guide » « = + =+ =+ = W—ISRBHN » « ¢ o o s e 1
51 3500247 Looper Thread Eyelet +« « -« - - - N—rUNRFRE - - - - - 1
N 0032426 . Looper Thread Retainer Spring = - /NEF 3%« = = = =« =« 1
53 170042 Screw(M3=0.5X5) + « « « ¢« o « HERY s o 6 o v 0 000 e 1
54 3500250 Looper Thread Eyelet(Center) - -« — 3%3E(H) - = « = « - « 1
55 3500249 Looper Thread Eyelet (Right) = « « A— 3% () » « « « +» « » 1

% Ref. No. 1 to 40 ==--- See the preceding page.

]



¥G3721



MISCELLANEOUS BUSHINGS Jwiza 4

Ref. Parts Amt .
No_Na Description i % Req.
1 110116 Screw(M10-1.5X4) » « « » « « « . IERY ¢ o o e v v 0 0 o 1
2 3500042 Needle Bar Bushing(Upper) « - - - $HET o2 (k) « ¢« « & 1
3 3100107 Needle Bar Bushing(Lower) - - - - T 2(F)+ » » » + -« 1
4 310106 Laced Wire(¢3x130mm) =+ + « « - by P A LT I R ST 1
9 3100099 Presser Bar Bushing « « « « « « Tz o0 e . 1
6 0030291 Dil Beal ww s ¢ « s 5 « & § & oo Ao W 6 e W E 9
7 3100100 Spreader Driving Bar Bushing « « #iVgn—"E7 v a - - -]
8 0063055 0il Seal =+ = « « « ¢ ¢ ¢« = = . . AN = e e 0 e e 1
9 2100272 0il Seal = = = = « « « ¢« « « « FANY —Jp s o 0 0 oo I
10 3500044 Needle Thread Take-up Bushing (Front) #t%#& V7 v = (i) - 1
11 3500045 Needle Thread Take-up Bushing (Rear)&t4R# V7 v o () - - 1
12 3500047 Spreader Driving Shaft Bushing(Left) MV&v—r§7ova(k) - - - - - 1
13 3500048 Spreader Driving Shaft Bushing(Right)®)ii—§7/9va(h) » « » « 1
14 3500041 0il Seal = = = = + « ¢ o« v o b B I e | 1
15 3500046 Foot Lifter Lever Bushing+ « - - =¥~ v = - - - - - 2
16 000195 0il Wick(No.4-175mm) =+ « « « « - 1 1
17 3500021 Lower Shaft Bushing(Left) - s TFTEh T o2 (FE) » » o+ s o 1
18 3500407 Oiling Felt « « » ¢ « o « o v o Foh e vl SIS 1
19 3500040 il Seal = « » ¢ ¢ o o o v v o FANY = s o s e e e 1
20 3500022 Lower Shaft Bushing(Right) - + « FEi7 o2 (fF)» » « + - - 1
21 3500030 Feed Bar Lift Shaft Bushing(Left)2¥V L F#i7 v = ()« « - 1
22 3500039 0il Seal = « « « « ¢ « ¢ ¢ o = . FANT —J « « ¢« o o 0 o A
23 3500031 Feed Bar Lift Shaft Bushing(Middle) %V L T#i7 v = (F) - - 1
24 3500032 Feed Bar Lift Shaft Bushing(Right) XV ETF#i7 v =(F) » - 1
25 3500025 Feed Bar Shaft Bushing(Left) - -XVW7ov=(E) « « « - 2
26 3500028 Differential Feed Bar Shaft Bushing (Middle)mgVW/yy=(®) - - -1
27 3500029 Differential Feed Bar Shaft Bushing (Right)®l:E Vs v = (§)1
28 3500026 Feed Bar Shaft Bushing(Middle) - V@7 vy =(F) .« « + « . 1
29 3500027 Feed Bar Shaft Bushing(Right) « - XV#7Tv v =2 (F) - « + - - I
30 3500023 Main Feed Lever Shaft Bushing(Left) #®3EV v N\—Wh7sva(k) - - 1
31 3500024 Main Feed Lever Shaft Bushing (Right) &£ Y v x—#fyva(h) - - 1
32 3500033 Needle Guard Holder Bushing (Front) $1Z 4 &7 v =2 (i) « - - 1
33 3500034 Needle Guard Holder Bushing(Rear) #Z &7 v v=a(#) - - -1
34 3500035 Differential Lever Shaft Bushing(Left) ZEBhL  —Bh7/yv2(k) -1
35 3500036 Differential Lever Shaft Bushlng(Rlﬂht)%ﬁl/)\‘—ﬁfﬂ./:(;ﬁ) .1
36 31000086 Seal Plug = = = = = ¢ » o o « o o FEEE L o e e .9
37 3500037 Looper Driving Shaft Bushing(Front)A— @7 v = (gi) - - -1
38 3500038 Looper Driving Shaft Bushing(Rear) V— @7 v v/ = (#) - - ’1
39 3500203 Eye Guard, Complete Set =+ = » « FTAH—F@H) + « « « - « 1
40 3500204 Air Wiper Bracket « » « « ¢ e e XTOANRNT Iy b - - -]

-

% Ref. No. 41 to 52 «=+=- See the following page.



¥G3721



MISCELLANEOUS BUSHINGS PR 4

Ref. Parts it
No  Ne Description i £ Req.
41 110009 Screw(M4-0.7X8) =+ « « « « « - . LR - v v e e e Jﬁ“’
49 000538 WHSHED 5 & # & 5 & 2 0 0 % o o on ySid s v v s v v v o5 & i 9

43 3500205 Eye Guard Holder - « « - + « « - TAT—F& ¢ oo e v 1

44 170044 Screw(M4=0.7X7) + « + + « « « & RV - oo o v v v L 1

45 000010 Conical Spring Washer « « « - - - 1115 5 Ry A O 1

46 000538 WasShiBr & & % o 5 % b & w4 om0 o oo Brdides « ¢« « % ¢ ¢ 4 3 1

47 000022 NIt o % 5 » wowe s w0 % % o @ G s EEERE R R T 1

48 3500206 Eye Guard » » = + » o o ¢ o o o TAT—F+ ¢« o v o o0 1

49 110076 Screw(M3—0.5X6) « « « + ¢ o . . IERY - o v v e 2

80 3500208 Stopper Spring - - -« « fee s e RP WA e e e 1

51 110030 Screw(M3-0.5X2.6) « « « « « - IERY v v o v v e 1

52 {]0[]{]14 Washer =« « = « « « « « « « o« &+ & Trisd o o o o v o 0 o s s 2

% Ref, No. 1 to 40 «»--- See the preceding page.

V63721



Y63721



NEEDLE GUARD & MAIN SHAFT DRIVING MECHANISM 87 R UTHiBN S

Ref. Parts Amt .
No M Description 2 A Req.
1 3500101 Pilley s»w ewm = 8.8 ¢ 3 4 P AP S 5 = o o o o on 1
2 300005 Washer = = = w m mm o wom v o« Upd s« v voeown 1
3 120012 Screw(M6—1X20) + = + « « « « « IERT = v o v v e o 1
4 160005 Screw(M6-1x8) =+ « « « « « « - . D s s s s s p o www 4
5 16000? Screw(uﬁ—l){ﬁ) ......... _l_l:*-i‘/‘; ........... 4
6 3500104 0il Cooling Fan Unit + + « + + - BHT L) - oo - - :
7 160001 Screw(M4—0.7x4) =+ « « « - - - . PRSI 6 6 % 5 s e oo 4
IR R R E TR R T s e @ w5 s @
9 3260010 Main Shaft Sprocket (Lower) =+ « - XA RFA—Y(F)+» + « = + « 1
10 0093090 Ball Bearing(Middle) - - - - - - K R_RT Y ()« - -1
11 3100132 Lower Shaft (Right) =+ « « « « « . TRCE) - - o0 1
12 3100122 Oil Pump Driving Worm+ + -« - - - . el N S 1
13 3100127 Counterweight (Small) - - - - « - NRFUVRAGZARUN) - - - -1
14 110009 Serew(Md-0.7X8) © %% ¢« & & & ABRTI % 5 5 5 5 kb oo owon 9
15 3100123 Ball Bearing(Left) =« « - - - « - B=ARTFYF(E) » « «1
16 3500109 Lower Shaft (Middle) - - - - « - - THHCR) *» & 5 8 = »oo e 1
17 160004 Screw(M6-=1X4.8) =+ » =« + « + « . IERT ¢« o o 0 v v v v e 9
18 001107 Spring Pin(¢2X6mm) + + « « - - ALY+ v v v oo 4
19 3500111 Lower Shaft (Left) - - « = « - « . FWED s » o 5 o oo v o 1
20 310100 Oil Wick(¢4.4X100mm) - - « « - P 1
21 160003 Screw(M5-0.8X5) - -.- -« « . IERY ¢ v v v v v e e e 1
22 3500165 Needle Guard Eccentric =« « » « - HZHFIXEL c o0 1
23 3500166 Needle Guard(Front) Lever - - - - #Z  @&DB - « + « -« - - 1
24 110022 Screw(M3—0.5X10) = = = « = « + - IERY e v v e 2
25 3500409 Felt = = = © © www e g% v § § T s 5 8 4 4 6 s B 8% 1
26 3100241 Needle Guard(Front) Holder - - - #Z& (@EDH« « + » » - - - 1
27 3139200 Needle Guard(Front) - + + + « + -« T () » v - e e e 1
23 110036 Screw(M3=0.5X6.5) « + « o o« o « B s 5 » 3 % » & www 9.
29 3500167 Needle Guard(Rear) Lever - - « - $4Z7r (BB« + + » » - - - I
30 3100245 Needle Guard(Rear) Holder - - « - @tZ 7 ()& + » + « - - - - 1
31 3109201 Needle Guard(Rear) =« « - - » - - SHRI ()« « o v e e 1
32 3500419 Needle Guard Lever Cover - - « - #Z/Babh N—:+ « + « - - . 1

33 110012 Screw(M4—0,7X5) =« = « « « « « IR = v o v e e e e e 2






UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM LSO R Ut 5 ik Y BN 6

Ref. Parts Amt .
‘N Na Description i 4 Req.
1 3500051 Handwheel + « + « « « » c o e AV RERA— e e 1
/s 000939 Handwheel Mark =« « -« « « - « « & NUSREBEA—=p=—F « « « -]
3 160005 Screw(Mﬁ—lxg) ......... _”:*v ........... 5
4 160007 Screw(M6-1X6) = » « « « « « « BRI = =2 0 v v 00 o 16
5 0092305 Magnet » » ¢ o + o o o o o 0 o T T AR 1
6 3500054 Ball Bearing =« =« = =« « « « « + « B=ARFPYUT e o v oo 9
7 3100129 Handwheel Adapter - + + + » -« e TETE g ]
8 3500056 Timing Belt (550-56T-12) + « - - - B A ARG 5 8 A 1
9 3260011 Upper Shaft Sprocket(Upper) « + « =AU hF—Y (L) + = + + « - 1
10 3500069 Timing Belt (384-3GT-8) =+ + « « « BAZIRIR = v W e 1
11 3500068 Upper Shaft Sprocket(Upper) « « «+ X b ZF—V (L)~ - « « + - 1
12 3100275 Upper Shaft (Right) =+ « « « « « « ot 1 = B 1
13 3100283 Upper Shaft Joint - « - « « - - - S S 1
14 3100127 Counterweight (Small) =« « « = « NRGUVAGZARUN) - - - -1
15 110009 Screw(M4=0.7X8) = + + « + « - - [ S PR 2
16 3500403 0il Sleeve =+ +» = + = » o ¢ o o - B G P ok v v 0 7 I
17 3500060 Upper Shaft(Left) - - « « + « « L) o0 e e e e 1
18 160004 Screw(M6=1X4.8) =« + « « + « « B 4
19 310101 0il Wick(¢5.1x16mm) « + + « »+ + M » w9 @ w e 5 EH 1
20 310099 0il Wick(¢3.3%30mm) - « - - - - B 1
21 110012 Screw(M4-0.7X5) « « « « « « - & IERY o o0 o o o AR |
22 3500062 Upper Shaft Sleeve, C. Set - - - L#hR Y —7 (&) » « « + « « 1
23 3500064 Upper Shaft Sleeve « « + « « « » ot ) e A 1
24 0093154 Ball Bearing + « + + « « « « - - R ART YUY o o oo v 2
O 5 i b e B b R W W 5o B D 6 o omom B omomom e By R o e s s o e T A g
26 160004 SCY&W(MG"'}.X4.8) ........ lt*i; ........... 1
27 3500072 Adapter(Right), C. Set =« « - - - TETZGEG) ) » - - - - - 1
28 3500073 Ball Bearing - - « - = - + « » R NRTFTYL T v oo o 1
29 3500076 Adapter = = = » = « + = + = « B & 2 S 9
30 3500071 Looper Thread Take—up Shaft - - - R#ED bl - - - - - - » 1
31 3500070 Thread Take—up Shaft Sprocket (Lower) /L R F—VY(F)+ - « -1
32 3500074 Adapter (Left), C. Set+ + + » - - TEIEE)GE) - - - - 1
33 3500075 Ball Bearing =+ = = = = « = = « » R—=NRT YT e oo o 1
34 3500077 Looper Thread Take-up + + + + + - N—XREHRFI L - - - - - 1
35 006212 Screw(M5=0.8XB) + » « o« o o+ - R v w w5 YT 2
36 3500079 Connecting Rod + = « « =« = - - HALEBm\VOoYy R oo 0 oo 1
37 120[}49 Screw(M4—O.?X16) ........ _lh*\"/"’ ........... 4
38 2100088 Connecting Rod Swing-proof =+ -« <L IEA « + = = = =« = « & & 9
39 3500066 Driving Lever » « » « - e oe s c@RERUMRE - - - - - - o 1
40 120013 Screw(M6=1X15) « = « « + « « o HER » w wm m w e w e 2
41 2100218 Driving Shaft Thrust Ring+ = = - AF AU F « o« o -« « 1
42 000555 Washer =« = = = « + = « o o o o VA R T T 1
43 120015 Screw(M5—0.8X10) + = = « » « « » IERT o o000 v 00 o s 1
44 3500065 Driving Shaft « « « « « =« « « . Fae SN 1
45 3500067 Bracket  » + + + c s e e e e S V- R 1
46 000663 Washer + + ¢ « ¢ ¢ v o o v o o VogbRsvss®sEEes 1
47 3500278 Needle Thread Take-up e+ + + + - - By RE- - - - - c e e
48 110104 Screw(Md=0.7X6) « = = = « « « R vy w e s w0 2

VG3721






NEEDLE BAR MECHANISM

Ref.

3

[
[0 =

c:t.aula:.oooqmmmm.hwwan—
w2

Parts
Na
330017
3500078
3200111
110035
0093356
0093357
0093358
0093365
001900
3508099
3508100
3508101

009142

3500615
110011
160029

3500091

3200112

0093212

3500617
130002

3500616
000309

330000
3200118
3200116
0093186

009749
3100338

110059

Description

Seal Plug» = » * + + + « o « &
Needle Bar + + ¢ « o « « « «
Needle Bar Bracket =« « « « « -
Screw(M4—=0.7X10) + + « + « « «
Needle Clamp(48) =+« « « « « - .

” n” (56) =« ¢ o+ « +« «

" no o (B4) ¢ e e e v e e
Needle(UY X 128 GAS) » = = - - -
Top Cover Thread Eyelet - - - -
Screw(1/8-44X2.4) + « + « « «
Stitch Plate(48S1) - - - - - -

” o (5681) ¢ + & . .

" ¥ (BI51) 2 ® =% & s
Screw(9/64-40x4.8) + - - - - -

Counterweight « « « + = « « «
Screw(M5-0.8X10) » » - - - - -
Screw(M8—1.25%X8) = » = « « «

Connecting Rod, Complete Set

Connecting Rod =+ + + « « -« - -
Roller Bearing =+ + + + + « ¢« «
Eccentric Pin Plate s » « « « -
Screw(M3-0.5X6) « - + « - o -
Eccentric Pin =+ « = » « « « + &
Felt(2.5%3X30mm) =+ + + + « »

Seal Plug« + « » - I

Needle Bar Guide, C. Set

Needle Bar Guide - + + « « « -
Slide Block * « =« « = = ¢ « «
Screw(M4—0.7X16) = + « « + « -
Spgnge ............
Screw(M3.5-0.6X7) + « « « « &

StEEGE N - §
Amt .
i % Req.

ggtg ............ 1
BHEE- - - o e e e 1
F a2 - 2 i U 1
120 32 N 1
SHIEA = = = =« o o v 1
B mowmie o« v v owow s 1

P oo & o & o 8 s & & % @ 1
72 T P T S 3
YU RIE « ¢+ ¢« 0 0 e e .. 1
IERSF w o w % v 2 ¢ 5 v « 4
SR« « + ¢ v v 0000 e 1
W i o» o« ow o o®ow ¥ % ow s 1
B+ & s s s s = « =« = s = 1
HERY ¢ ¢« o v v v o v 0w 2
NRSGUVAGIZ A B+ « « = « 1
QERY =+ o 0 v e e e e e e 9
1o 2R T T S A 9
$HER Y RGE) - - - - - - - 1
ﬂ+¥§|: S }f ......... 1
=— R XX7YHF - - - . 1

TxEELFV—b - - 0]

lt5F$5 ........... 1
¢z V- - - - - - 1
A 7 1
FERE . o v e e e e e e 1
- SHERPNGH) ¢« - ¢ - - 0 e 1
SHEEPA - « ¢« ¢ s o 0 0. 1
SHERNE] - « + « ¢+ -+ - - 1
R e v v o5 5 8 8 s W 9
AR o o o 000 e 1
CHERT e e e e e e e 1



¥6312]



PRESSER FOOT MECHANISM B B
Ref. Parts Ant .
_No Na Description & 4 Req.
1 0077270 Presser Spring Regulator - - - - fF=FEERY « + « + + « « » 1
2 000445 Lock: Nup. « # » » s« @ o om =B/ A ab NIRRT 1
3 0065372 Presser Bar Spring(Quter) « -« + - HTHEENR(K) » » ¢« ¢ ¢ o+ 1
4 3500304 Presser Bar Connecting Bracket - #fr—ifg¥ . « - -+ - - . . 1
) 110031 Screw(MAl—O.?le) ........ t*v ........... 1
6 0093483 Presser Bar Guide = « « « « « » - PR » ¢« o e 1
7 004441 Screw(11/64-40X16) « « + « « « J 1 S A 2
8 0060142 Presser Bar Spring(Inner) » - - - #fc@@E Gl - - - - - - - 1
g 3100110 Poasias Bai o & % 5 & % 8§ @ w b S I 1
10 3100112 Finger Guard = =« = » = = 2w o« FAVHT =R o o v v o 1
11 110002 Screw(M3-0.5X5) « » » » o « v » JT o 3 R I R 1
12 0093611 0il Protector Ring « « « « « « HEYVYV T ool 1
13 3100310 Collar(X17XTmm) =« « = = - + - BT o v o s 2w mewm 1
14 150001 Screw(M=0.TX4) « + « = « « + Ekids s 55 s pm o Ew 9
15 0020271 Thread Chain Cutting Knife ~ T Tt e o e 1
16 110054 Screw(M3-0.5%X3.5) « - -+« « - - BB 5 5 FESEE P WS 1
1T 3507064 Presser Foot, C. Set(l)(48,56,64)f— (§1) - - - - - - - - - 1
18 3507058 Presser Foot, C. Set =« « + « -+ - o (fH) » > v 0 000 e e 1
19 110004 Screw(M3.5-0.6x8) - - - - - - - IEF e 2 0 00 ww e 0w 1
20 3107303 Presser Foot Spring(Left) « « « « /N RR(FE) » = = = = + » 1
21 130016 Screw(M2.5-0.45X6) = = = = - - - IERP e U E G 4
22 3107306 Presser Foot Hinge Pin(56,64) « + Tz PV « -+ - = - - 1
23 110084 Screw(M3.5-0.5X4.2) - + » - ¢ Bkt s v % w e ® mw 1
24 000327 Lock Nut « » » « = & & « 5 & 2« V@ Py bowowomow mom ie s 1
25 260006 Adjusting Screw(1/8-44%9.5) -1 S 1
26 004154 Screw(3/32-56Xx2.2) + + « -« -+ -+ - TEZREP w om e s o w im ks w 1
27 3507065 Presser Foot Stitch Tongue(48,56,64) FTJIU: « « « o ¢ o« 1
28 3500305 Capie = =% » = « = = s % % » » = FowTL e oo 000 1
BG 2w s D HE RN € E E PR RS AR A T EHE SR EEE S S ¢
30 3500296 Presser Foot Lifter - - » « + - - FFTHRY « ¢« o« v 0 oo e 1
31 170041 Screw(M5-0.8X3.5) « + +  + ¢ - [ X N 9
32 3500300 Lifter Shaft = « « « + + « = « - e 1
33 2100267 Collar(10X 17X 8mm) + = = = = = - HG—m oo x 6553 1
34 160001 Screw(M4—0.7x4) =« + =+ « » - - Egdre s w3 & 8 8 5 8 % ¥ 2
35 3500293 Lifter Shatt Lever » o m w w s Wil R— - - - - - 1
36 005650 Screw(Mo=0.8X1d) » » 55 o ¥ 5 5 RGPS o0 v 65 008 v w 1
37 0068181 SPrimg + + ¢+ + r v e e v oo P 1
38 3500294 Lever Lifk # # + 2 » 8 B e UAR—UY T e v o v v v o 1
39 3500291 Lifter Lever: » » = = = 3R v < o I N— o o o 0 1
40 000487 Wave Washer « « » » « < - S8R vt IR 1

% Ref. No. 41 to 62 ''''' See the fo'llowing page.



55

w0
=
< <

53

ﬁ?

A
= I @

¥63721



PRESSER FOOT MECHANISM il

Ref.
Na

41

42
43
44
45
46
47
48
49
50

ol
92
53
o4
55
a6
57
98
59
60

61-1
61-2
62

Parts
No

300005

120010
2110361
2100194

340003
3500295

120006

000206

110021
3500299

170038

170009

3100533
120001
3500292
0063515
000690
0094390
0095334
001170

3107273
3107274
001228

8

Amt .

Description & 4 Req
Washer =« = * * + o « « o o o + & T/ d e v o 0 0 0 v o oo e 1
Screw(M6—1X10) » o + o « o « « » e PR T 1
Spring ............. }ﬁ‘;}'\ ............ 1
Lifter Lever Holder - « - « « » B v A—& o - .- 1
Knock Pin(¢ 5% 20mm) - - - - « - TP « o v e e 1
Lifter Lever Stopper - - - - - - BB AL A=A kv o o]
Screw (M6=1X12) + « » « » « o« « . TEBESE « o 2 2 o2 omomow oo 9
LOCk Nut ............ n\yy-)—\yl\ IRVET S G U SO 1
Screw(M5-0.8X18) = = « « « - - . PEEEEE s s« n ow oweoa me e e 1
Tension Release Lever Connector « A&E APadfSiR - « -+ » + - 1
Screw(M4—0.7X5) = « « « « « « . el v v 5 wowrme e w @ o o 1
Screw(MA=0.7X4) =+ « « « « « « R e v v v e e e e e 1
Tension Release Lever « « « - - - HEEARE - - - - e e e - 1
Screw(M4-0.7X14) - = = + = -« - - BT s o8 a5 oo & 0w 1
Tension Release Shaft -« « « « - - HARAWH - e e e 1
Thread Pull-off Lever « « « - - - HREALIN— o o e e 1
Spring Pin(4X16mm) « - + = + - - RPN Py w w w0 w v 1
Tension Release Adjusting Eccentric 5pfE ARz « « - -1
Swing-proof Spring =+ + + + - « - BB /SR = = = = = o o 0 o 1
SCFGW(9/54“40X ]_2) ....... _u:$:‘} ........... 1
Fabric Presser(width 6.2mm) « « « FFfflo +» « « = « « « « « o . 1
n C(width 12.6mm) + +  # c s s e e e e e a4 1
Screw(3/32-56Xx3.2) « + « » + « IERY ¢ o o v v e e e e e A

% Ref. No. 1 to 40 +++++ See the preceding page.

&






Ref.
Na

|

W OD =1 O LN R OO DD e

[w—y

11

13
14
15
16
17
18
19
20

21
22
23
24
25
26

SPREADER MECHANISM i) 5 IL— B 9
Parts Amt .
No Description A 4 Req.
3500081 Spreader Eccentric, C. Set Y ) - o e e 1
3500082 Spreader Eccentric =« « « « « + » i R o cOV NI RS 1
160003 Screw(M5-0.8X5) « « « « « « « IERY ¢ v v 0 0 0 00 e e 2
3500084 Spreader Connecting Rod - - - - - Ve R o v v 00 e e 1
110009 Screw(M4=0.7X8) = = « « « « « B S A 1
300006 | C] A i S DDoriide s 5 & 5 w w0 w = w 1
3100309 Adjusting Lever Pin- - - - - - - R R—EL o v v e e 1
000528 Wagher » o o oo ook & % & & e U A 1
100003 Nut (N=1.0) » & « s « s « « & & & Fay b g % 6 5 5 Bl b oo 1
3500086 Spreader Adjusting Lever - - fE VAL S— o e 0 . . 1
120013 Screw(M6=1X15) » = « « = « = + J1 o S 1
3160138 Driving Shaft = « » « « « « « « . JLb—El - - - - - e e e 1
0032646 Collar(12X20X8mm) = « + « » « » T 0 2 o e ww w 1
009604 Screw(11/64-40X5.5) = « + « + IERY ¢ v v e e e e e e 2
3100305 Rocking Arm= = = = = = + ¢« « « & NW—NIRURBE - » » o ¢ s o e 1
160007 Screw(M6=1X6) =« + « « » ¢ o o IERY ¢ v 0 v v e e v e 2
0063051 Rocking Pin+s ¢ « ¢ ¢ ¢ « ¢« o+ NW—RIBIEL = =« o o o 1
310094 0il Wick(¢3.3X15mm) + + » » =« =« bt R S I L 1
0063053 Spreader Bar + ¢ ¢ o ¢ ¢ o 0 o . pe—slis s s ke s F w0 1
0063056 Bushing Ring - =+ « « « = « - « = Tovalls T e oo 00 1
0063057 Collar(10X 18X Tmm) * = =+ » + « » ST i s e w a0 e T e 1
009526 Screw(9/64-40x4.4) « « « « « « IERY o o v e e e o0 e e 2
3100307 Spreader Holder « = =« « « = < « « U RNAL—INE - o e 1
3109310 Spreader + ¢ ¢ v v e e s e e 4 MU B —rSe v o 0 6w ow s 1
110031 Screw(M4—0.7X12) « » = = « « « & IERY » o v o e e o0 e e 2

12

o




10




LOOPER DRIVING MECHAN ISM JL—

Ref.

&3

—
D D O =1 O O LD B e e

—
—

B bt b e e e e
&S D OO0 =3 O O d OO B2

21
22
23
24
25
26
27
28
29
30

31
32
33
34
35
36
31
38
39
40

41
42
43
44
45
46
47

(SN

Parts
_Na_
3109300
3109302
110020
3100555
110039
300500
3500175
160024
3500274
110101
0010017

3500426

3100205
3500179
3100157
3100158
110005
3100159
160001
3500180
330016

3500177
3500178
3500176
110019
300000
100002
3100150
3100147
160003
0065389

3100149
3100151
340001
3500171
110043
120049
2110191
3100142
160024
000637

3500174
120013
3100146
3100145
3500172
000740
000623

10

Amt .

Description -3 pa Req.

Looper(32,40,56,64) « + + « « - - Wesp o & % & 5 % 5 3 5 Ji_‘"
7o (48) ¢ e e e e e e e e % EEE 5 5 5506 G0 E 1
Screw(HS.S—ﬂ_ﬁXE) ....... 'u:;i(f/“ ........... 1
Looper Holder = = = = = & & = 2 2 —IF e e e v e e e . i
Screw(M3.5-0.6X10) « « » ¢ « « « HIERT » o 0 o v 000 e 1
Spacer(Fiber) = = « +» « « ¢ « « « ZR—P(TFAI) « = =« - - 3
Looper Bar Bushing(Left) - « « « A—2NEFy v =2(E) - « » 1
Screw(uﬁ—lxg) --------- ﬂ:*?j + o B s, 8 8 e = e ® 2
Looper Thread Eyelet(Left) -« « « A—2S%REHE) - - - - - - - 1
Screw(Mg—ﬂ.Bxa) ........ _lh;?i}. ........... 1
Bamboo Joint(I-4) « « = + + + « NUTREF + o o 0 0 o 0 o 1
0il Tube(3xX5x110mm) - = - - - - FANFa—T « o o o i
O—ring(Plz) ----------- OU :/y .......... 1
Looper Bar Guide =+ « « « « « - - N—rUEH AR e oo oo o 1
Silder ............. ;{54’# s b e s e s s s a o 1
Slider Holder ---------- R?,{yﬂiﬁ‘ﬁ ....... 1
Screw(ﬂ3_5—-—{}.6}(]2) ....... J_I:;il;?j) ........... 2
Skider Presger « =% & & & » = 4 ARGAHH < o o o 0w e s 1
SCIBW(M4-0.TX4) ........ J.I:*T‘/‘) ........... 1
Thrust Washer » « « « « ¢ « « « AZARTyvx o o o0 - 2
Seal Plug« » » = ¢ o o o o o o » o7 - a TR N A . 1
LOODEI’ Bar =+ + ¢ « ¢« « ¢« ¢« o « . }b—j{;ﬁ .......... 1
Slide Block » = = = « = « » « o o AFGARTay 7« « o« o - . 1
Looper Bar Bushing(Right) + » « « — T v a2 (F) » » - -1
SCT&W(M5_0.8X35) ........ _u:;l’(?/" ........... 1
Washer ............. D’sy:‘/’.‘, oooooooooo 2
Vil @ % s oo e w & 8 % & % % w g kv ow w @ e e 8 e 1

Looper Rocker Connecting Rod, C. Set A — NfijfEw v KGH) - -

Looper Rocker Regulating Eccentric A —NgigxxFx¥y - - - - 1

SCI‘EW(MS"U.SXE}) ........ _u:*s:/" .........
Roller Bearing « » « » ¢« ¢ ¢« s v Z—=RARFT P T - -
Looper Rocker Connecting Rod - - A—1\fifgm v K- - - -
Looper Rocker Adjusting Pin- - - A— SHIEREHLY - - -
Spring Pin(¢1.5X4mm) - + « + - KFN s 5 v 4
Looper Connecting Rod » « + « + N—Nay Ko oo oo
Screw(hl4—0.7x14) ........ Jt;i‘t,:‘j .........
Screw(M4-0.7X16) » « = « « » + - XY v v v v v e e e
Connecting Rod Swing-—proof WUIEA » + » ¢ o« o s
Looper Driving Lever =« « » = « — g - - - - - -
Screw(M6—1X8) =« = + ¢ « ¢ o HegSFe o v o 5 5 & 5 3
Seal Plug W A .‘. R gﬁ& ..........
Looper Rocker Arm=+ + =+ « « ¢+ » - W— R UBE s » o+ v o
Serew(ME=1X15) ¢ ¢ ¢ ¢ o o o o o JERT ¢ ¢+ o o+ o o o .
Thrust Washer - « « « « = « - - - RAFGARD9 V%« o o o
Thrust Roller Bearing+ * + » « * AFARXRFT YL S« + «
Looper Shaft =« « ¢ ¢ »a o o & AN i IR
Seal Plug ....... T Eﬁﬁ ..........
Gasket =+ =+ + + * ¢ « o o o o o & FATE DV

V63721



11

¥G3721




FEED DRIVING CONTROL MECHANISM BT 2% ') 58 5 B 4 11

Ref. Parts Amt .
‘N MNe Description i} 4 Req.
1 3500147 Differential Feed Rocker Arm, C. Set Fij5ViN&EiBa(GGH) - - - - 1
2 3500148 Differential Feed Rocker Arm - -RFiIXVFR&HBE - « - - - - - - 1
3 120011 Screw(M6=1X18) = = « = = « « « . ERY = oo v v 0o v 1
4 3500149 Differential Regulating Slider - FjEXVHAHRFAHE -« « » - - 1
5 3500152 Differential Link+» « « « « « « « -1 DI/ 1
) 3500154 Differential Feed Regulating LinkgilxZVREEIV Y 27 « » ¢+ « 1
7 3200215 Retaining Ring =+ + = + = + « « » ARy LY T oo 2
8 3500146 Differential Feed Shaft Arm+ « -FiXVEhg- - - - - - - - - |
9 310096 0il Wick(o5x130mm) = - - - - - MRS = v o e e e e e |
10 3500144 Differential Feed Shaft - - - » - BULS Ut « » « « ¢ ¢ 0 0 s 1
11 2100249 Connection Bushing(Front) - - - - HIEV V277> a2 (@) - -1
12 3500143 . Differential Feed Bar Connection BfRED U Z « « o o « o o & 1
13 200000 Washer & 6 b bbbl @ @ @& & 4 WSkt v % » 4 o5 8 n moa 9
14 110046 Screw(M5—0.8%12) = « « « « « « . 1 S A R 1
15 110021 Screw(M5—0.8X18) = = =« « « « « [ S A 1
16 3500142 Connection Bushing(Rear) + « « HiEV V27T v a (i) -1
17 3509036 Differential Feed Dog - « - - - - HIRED « » + =« o 0 0000 1
18 3509037 Main Feed Dog+ = = « « « « « « - ¢t 252 BT T T S 1
19 110004 Screw(M3.5-0.6%x8) + « « « « - - } | S %
20 3500151 Linear Block = = = « « « = = « =« N=FTaw -« oo v 1
21 3500150 Linear Guide <+ + + ¢ « +« « « « V=T HAF >+ s+ |
22 160001 Screw(M4—0.7X4) = « « « « « « IERT ¢« v v v 0 e 00w 3
23 3500153 Linear Link~- = = = =« = = = =« - =+ V=T Pt » » o www e s 1
24 0068202 Retaining Ring = + = = = = + + S e i T T T 2
25 2100253 Linear Link Pin+ « = « = « « » & V=T YT v v v oo 1
26 3500155 Differential Feed Lever(Left) - - ZEBHL S— (&) + « « « « » - 1
97 160007 Screw(MG=1X6) « » » « « « + o+ o PagRBl 5w e e 1
28 3500156 Differential Feed Lever Shaft - - Z®Hr —#- - - - - - - - 1
29 2100267 Collar(10X17X8mm) = = = - - = - FLTp= w0 R R R R W e R e 1
10 3500157 SPring « « = ¢ * o o o 0 o 0 oo RS 55 % bw % B e e e 1
31 340003 Knock Pin(¢ 5X20mm) =« « - - - - VA A < 1
32 3500158 Differential Feed Lever (Right) - ZEBHLX—(FH) » « « « « « « 1
33 000690 Spring Pin(¢4X16mm) * + « « - - ATV T e v e v e e 1
B 5 5 3 % % 4w w s me @ e eew R R F B R W WM R w0 e R D W R NG 8 e S S
35 000010 Conical Spring Washer * « » « » *MAARTy ¥y~ o » o « « = 1
36 3500161 Lock Nut « = = « « « ¢« o« ¢ v oo Wy o W e o w e e 1
37 190004 Screw(M6-1X8.5, M4.5-0.5X3) « - IERY = = = = = = = o o .. 1
38 3500160 Differential Feed Graduations - - Z®HHEH - - - - - - - - - 1
39 110045 Screw(MA—0.7X12) « » vae ¢ o o « JERIY v v 0 o v 000 0o 2
40 3101754 Adjusting Screw: = = + = + = « - TIOFAF « = o oo o o v 1
41 2100264 Adjusting Block™ « ¢ « « ¢ « « - VAV &% 4 T R 1
42 2100259 Spring ............. /{;? ............ 1
43 001123 Washur « .6 o5 o 5 5 = & w @ eapdie o m e o v w oW 1
44 0034293 Retaining Ring =+ ¢+ ¢ = o ¢ « « &« P 3 A ) IV AR IR O 1
45 0020350 Differential Feed Lever Stopper - ZBjLN—X hoysXe « - 1
46 000559 Washer ............. 7 g Foeoe o0 e e e e e 1
47 000600 Spring Washer » » « « « « « « « ATV T Ty e o0 o 1

48 005049 Screw (M5—0s8>8) + « - - = = - - IERY s o000 v v 0 e o 1

NE21771



V63121



FEED DRIVING MECHANISM

Ref.

3

W 0O =1 T N e LD B

e

11
12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

31
32
33
34
30
36
37
38
39
40

Parts
No
3500131
120013
3500130
3500129
160002
3100195
3100193
3500128
3100192
3500105

110009
3100623
3500127

006212
3100190
3500162
3500119

160007
3500411

110030

3201355
0063202
3500163
3500124
160004
160005
310096
3501513
000397
3500113

3500146
0032867
3500115
3500114
3500408
3100231
3500118
3500122

000750
2020002

.

% Ref. No. 41 to 69

- 3 12

Amt .

Description 1=} # Req.
Feed Bar Driving Shaft Lever - - XXUhg- » + « « « « « - « T
Screw(Hﬁ-]_)(lS) --------- _“:*?‘; ........... 1
Feed Bar Link Pin=+ « « « « =« « - EDY TP e o o5 s s s 1
Feed Bar Link(Long) - - - - - - - DU HT(E) e+ o o o o o 1
Screw(M4=0.7X5) = « « « « « « BRS¢ 6 5 8 5 5 8 5 % 4 & 3
Feed Bar Link(Short) =« + « « « - VY r@E s e e e 1
Feed Bar Connecting Rod Pin- - - XYmoo K t YA K A % % B 8 @ 1
Feed Bar Connecting Rod + « - - - oy RFeoe oo oo v 1
Retaining Ring + « « « ¢« = » - » AkvFY /7’ ------- 9
Counterweight « « « « « « « « - = NRGUATT AR o o o o o« 1
Screw(M4-0.7X8) =« « » « « « « & Bt e s ¢ s 5 5 0 5 5 = = 4
Roller Bearing =« « « « » = - = - = RARTFTYLT o o 0 o 1
Main Feed Eccentric+ « = » - « - EYIXEY + oo v e 1
Screw(M5-0.8X6) « « « - - - « . IS & 5 2 5 5 5 5 05 sk 9
Roller Bearipg = = » « & w e = . == RARTUL T < o o o 1
Feed Lift Connecting Rod - - - - XY EFey R« o ¢ ¢ o - 1
Feed Bar Guide(Right) - = = - + - EVRHFARCRE) - =+« - - 1
Screw(M6—1X6) = « « « « « « s s v s 555 F 5 e 4
Olliﬂg Felt ........... %ﬂhji}l"l" ........ 1
Screw(M3—-0.5X2.6) = + « ¢ « « -« J1 o S A 9
Roller Bearing - =« = = - « -« -« - SRR UL s 2 5 8 % 1
Retaining Ring =+ + = « = « + + - ARy YT o 0o oo 1
Feed Lift Shaft Lever - - - - - - U T ¢ v s a 1
Collar(12X 20X 10mm) + + + + - - B s w o e o 5
Screw(M6—1x4.8) =+ « « « « + « - AR R R R 3
Screw(”ﬁ—l){S) ......... Jh;?"?j ........... 9
0il Wick(#5X%130mm) =« » « + » - s s 3 s PP 0 0@ BT 6 9
Feed Lift Shaft « » « « « « « « - ZDETHI » » o vomn 1
0il Wick(¢2X1lmm) » « = « + + - b1 P 1
Feed Bar, Complete Set - - - - - EUBGH) » » v o oooe oo 1
Feed Lift Block(Rear) = « » « - - ABY(E) - « » » o0 00 . 1
Feed Lift Block(Front) - - - - - ABRAT) » » » 2 0 e 0 e 1
Main Feed Bar = « = « + ¢ ¢« « « & ,&%l} -él\ .......... 1
Differential Feed Bar « « « - - - HIEDH - » = == oo 1
Oiling Felt~ == = = » = » 2 » eh ) P NI 1
Feed Dog Key =« « ¢ « « « « « « « Y Y s T Y 9
Feed Bar Guide(Left) - « - - - - FVEBEARE) -« « « + - 1
Main Feed Bar Driving Shaft - - - ®%xEVUdy- - - - - - - -« - 1
Seal Plug s + « « + -« REEIRERER EHB 0w w o ow e e e s 1
Retaining Ring + = « + + « « « « Rpu Yo w® s 1

See the following page.



V63721 : !



FEED DRIVING MECHANISM

Ref. Parts
No N
41 3500123
47 110117
43 3100214
44 000199
45 160006
46 3500121
417 3500120
48 300000
49 110118
50 3500136
51 160000
52 3500133 .
53 100067
54 0020551
55 3500132
56 3500138
57 3500126
58 3240072
59 340003
60 3100104
61 3500137
62 3500139
63 110013
64 3500141
65 009749
66 0020350
67 000669
68 000600
69 005049
% Ref. No. 1 to 40

15 iR 12
Amt .
Description L= £, Req. .

Main Feed Bar Driving Shaft Leveré:ﬁ%’) L R ]
Screw(M5-0.8X9.5) =« « « « « - . IEFKTZ o ¢ 2 5 0 w0 v oo 1
T Py o o v o 0 sk s W W @ ol Prrs o o o w % a s e 1
0il Wick(2.3X2.3X13mm) S PP 1
Screw(M3-0.5X4) =+ » « « - - . . R x5 s 5 wwenes 1
Main Feed Bar Connection < « « + XY VUL 7 « « « « « « o 1
Connection Bushing - « = « « - #xY )/577’;;/1 e oo 0]
Washer =+ « + + « & « « o« « & & & L T 1
SCTCW(MS—O.szz) ........ Jt*/ ........... 1
Adjusting Screw Stopper = ¢+ + + -« EVFEAC APy 28« 0 ]
Screw(M3—0.5X3) « « « - - - - . IERT o v v v 000 a e e 1
Main Feed Bar Adjusting Screw: - EXUREHRY - « -+ - « - =« 1
Lock Nut » ¢ v &« &0 % # ¢ & & & BoZFo R oo oo 1
O_TIHE(P5) ........... (OR)) :/y .......... 1
Main Feed Bar Bracket - « « + « FEVTSHy Rk - oo e 1
Main Feed Lever Shaft (Right) B LN—d ) - - e 1
annecting Shaft =+ « = « « « « = g%% ........... 1
Spring ............. }‘ﬁ* ............ 1
Knock Pin(¢ 5% 20mm) =+ - « « - - FARINERE 5 e o me b o 9
O—rlng(Plﬁ) ........... (oR)] "'/y .......... 1
Main Feed Lever Shaft.(Left) - BT Lot () » » o v 1
Main Feed Lever« » « + &+ « = < - BT R— . oo 0o e 1
Screw(Mfi—ﬂ.?}(g) ........ J_I:;"(/ ........... 1
Main Feed Graduations - = + « -« - RVHBHE: 22 b lbmo 1
SCFCW(M“:-O.?XIG) ........ _ll-_;f.:/ ........... 2
Main Feed Lever Stopper - - - - - EY L AR=Z hyrte oo 1
Washer = « = » = « « = « « « &« & T/ o v v 0 o o o o o 1
Spring Washer » » » « « « « ¢ . BT VGEY TG » 0 1
Screw(M5-0.8X8) =« « « « « « - . JEZRSF o » s mom w w0 w0 t

See the preceding page.



13

Y3721



KNIFE DRIVING MECHANISM

Ref.

&

|

OO0 —1 O N e L2 D e

—

Parts
_Na_
3501536

110050
3501534
000687
110031
3501535
110001
3110038
3110032
110043

3110033
3501503
110046
110039
120013
3501558
3501557
110002
000652
3501560

3501524
3501522

160003
3501523
3501521

110032
35015189
3501520

110039
3100308

000528
100003
3200086
160000
3110031
000638
3110039
0003657
0094577
110055

3501512
160007
160001

3501514
310017

0063138
000755

3501515
110033

XA AR 13
Amt .
Description i3 A Req. _

Chip Receiver «r « « » = = = » = . BIBZH ¢ o v o o 0 v v .. 1
Screw(M3.5-0.6x4.5) = « « « « & IR o ¢ o v« v s a5 s 1
Upper Knife Holder - =« » « « « EXRE - - e e e 1
Knock Pim+ » * ¢ « = « o« « « o . PP Pl « « ¢ w5 5 5.5 1
Screw(M4—0.7><12) ........ JJ:;I’(-.?) ........... 1
Upper Knife « « ¢ « » « « SERRRY 7 - TR I N 1
Screw(M4—0.7x5.4) + « = « + + « BT & 5 5 5 8 8 ¢ 0 0 o 1
Lower Knife » « « « « « « . FTARX* « ¢« a % o & 8 ¢ & & 1
Lower Knife Holder + « « « - - TRAREB < = = v o0 0 v o 1
Screw(M4-0.7X14) » « « « « « « » JheREFe « » ¢ % « % & 8 ¢ @ 1
Lower Knife Holder Bushing cTFRAREBET oz e v oo e 1
Lower Knife Holder Bracket s FAREBT I R oo - - 1
SCI’GW(M5“0.8X12) ........ _I.I:.*T:; ........... 1
SCICW(M3.5“0.6XIU) ....... J}:;?-:‘): ........... 1
Screw (M6—1X15) + « « « « « « + & e v« 2 w5 v % % 5 % % 9
Bracket Cover Gasket =« « « = + - TSy R hA—rNy Xy - -]
Bracket Cover » + » « « « ¢ « « & TS5 RhA_N— o« o oo 1
Screw(M3-0.5X5) =+ = « + « « « . [, S 4
Kootk Pii» » » » = o & w0 o o w0 u R i R R E R 9
Bracket Gasket =« « « « » + ¢ - - T35y b Fy e o0 1
Spring =+ ¢ ¢ ¢ e s ey 00 e b B ) BNV S S 1
Knife Drop Collar s « « » ¢« « « = AARB YT HT— - v o o . 1
Screw(M5-0.8X5) = -« « » o . . . IERY + 0 0 v v v v v o u 9
Spring ............. ;(7"1} ;/y" ......... 1
Adjusting Lever Guide » - - - - - FTWEILS—H AL F e v o o v 2
Screw(M3-0.5X6.5) - - = « « « & i e v ¢ « v 5 5 9 5 5 % 4
Upper Knife Adjusting Lever « » « EX RFAHLA—- - + « + 1
Adjusting Lever Bushing -+ « - - - REILSN—T v rm e o0 . 1
Screw(M3.5-0.6X10) « = « « « « . IERY ¢ v 0 0 v e e 0 0. 9
Adjusting Lever Pin« » « + « + - FEL A= s = v e e 1
W&Sher ............. ij:‘/d? .......... 1
Nut « ¢ « = = ¢ ¢ o o ¢ v v & .« . ‘ﬂ";‘/‘ I\ ........... 1
Collar(8X13X6mm) - - - - = + - HS—s v 6 & 5 & % & 3 % 3 3
SCTEW(M3—0.5X3) ........ _“:*i/ ........... 6
Upper Knife Shaft Bushing+ « « - EXR@7 v oo« « ¢+« 1
Seal Plug « = « « = « « « & . .Eﬁ YT R 1
Upper Knife Shaft « « « « « « « . Ho0 373 I 1
SCTBW(M4_0.7X3) ........ _u:f.l(-‘-"} ........... 1
Upper Knife Spring =« < » - EARIRR s ¢ ¢ ¢ o 0 0 v 1
SCI'&W(!AM:_U‘TX]_{U ........ _u:*‘?j ......... s o1
Upper Knife Driving Lever + - ER L v 2 » 2 » a = « 1
Screw(M6-1X6) s e e ki e ¢ v v ¢ 5 4 5 5 5 & 9
Screw(M4-0.7X4) = « « « « - + B e « & » « & 5 5 » @ 1
Upper Knife Driving Link « » » + EXX Yo« v o o o o v 1
Qil Wick » v 28 5 5 5 5 5 Gl s nnomoama s e 1
Upper Knife Driving Link Pin +» - EXRD V2PV« ¢ « ¢ . . 1
0il1 Wick Pig » » = = » 2% = = » HEEAL Y « - o« v 0 s 1
Upper Knife Driving Link Cover « EX AV 7 HR— - - « . . 1
Screw(M3-0.5X6) « « ¢ « - - o IERT v v v v e e e e 1

YG3721



14




MISCELLANEOUS SUCTION PIPE

Ref.

g

o 00 —~] O LR e U2 D —

—

12

Parts
No
3501542
160001
003655
39501552
1253061
0012480
3501551
120006
1095002
1096025

0013648
006921

A B B £ 14

Amt .

Description o % Req.
Suction Pipe =+ « + = = = = = + - WA « « + ¢ o s o 0w 1
Screw(Md—0.7X4) =+ + +» « « « « « J1°8: SV NP 1
Screw(M4=0.7X10) « « « « = « « « R s v & s % 5 5w w own 1
Suction Pipe(Rear) - - - « « -« - LA GG » % 5 % % 6w e 1
Hose Clamp =+ = » » + - . R —ARTG S e e e 1
Flexible Hose = = = + « « « » » - BB — K+ ¢+ o o 0 0 0 1
Suction Pipe Holder+ - + - - - - AT DL « ¢+ o o o 0o 1
Screw(M6—1X12) » « « « « « = = =« IERY = o o e e e e e . 9
Speed Controller(AS1211F-M5-04) - A¥—FR=av fku—F « - » -1
Air Tube (6 X 4nm) (White) - - - - -« T Far—T ()~ « & 5 % 5=
Hose Band = = « ¢ =« « ¢ s ¢« « + $—2)§VF ........ 2
Wood Screw(¢4.8X25) « « « « « - AEFET o v o 4



15




LUBRICATING MECHANISM L i 15
Ref. Parts Amt .
_Na No Description T 4 Reg.
1 3500412 Oil Receiver - - = + « « « « « . HZHM - - -+« » » o o o 1
2 110012 Screw(MA=0.7X5) + » o « « « « & BBt e e ww o ¢ 3 8 3 4
3 0032518 O-ring(P3) « + + « = = « « « & 4 o) [y, o I 1
4 3500402 Oil Sight Top Nozzle =« -+ - « - - P LR 1
5 3100370 0il Tube Joint, One Way + - +« -« - ROEME. -+« 0 o o .. 6
6 000425 Washer « = « « « = « o o « « o« Umirg = » % www s & & § 1
7 000234 Nut o o5« oo v & 8 § 6 % 5 5 Y R d b w s w w 9
8§ 0031831 0il Tube Clamp «+ + + « « « - - - BB « o e e e 8
9 3500229 0il Filter Cover =« = = = « « « « AANT ANEZHN— « « o]
10 110045 Screw(M4—0.7X12) » » « « « o « IERY - v v e v v e e o 3
11 3100061 O0-ring(P42) » = = + « = = « « « « ke e L 1
12 3100345 0il Filter - - = « « « « « « . FANT LIVE « o o v o 1
13 3100329 0il Filter Conmector =« « + « « - FANTANVEEE « - - - 1
14 3200237 Falt o o weom &5 5 8 5 2 & PR B e om oo w 1
15 3200236 Suction Pipe - = = « ¢« « o o . BAIRAL T« o v v v v e o 1
16 0093617 Suction Pipe Bushing « - « - - - WANRAT T oo e o o o i
17 3200238 0il Tube(3x5x440nm) - - - - - - FAANIRALT « « o o o oo 1
18 0010017 Bamboo Joint(I-4) » « « « « « « . FAV4 & 2
19 3500422 0il Tube(Long), Complete Set - - M ASA7(E)GH) - - - - - 1
20 3400261 0il Tube(4X6X500mm) + » « « « - FANIRL T = o o 0o s s 1
21 3100371 0il Tube Joint, Two Way - - - - - FAEHKE. « - - 0 o - - 1
22 3100332 Oil Tube(4X6X3Tmm) + « » « « - Fodheortad e v 5 w0 e w e 1
23 320008 Fitting Stud(Short) « « « « « - . EHEFERLBGE) - - - - - 4
24 3500423 Oil Tube(Middle), Complete Set - &M <A 7 (h)(4) - - + » - 1
OB o v o ¢ & % 5 B B w % W R RSP EE E B E B S EE R H el o e
26 3500415 Oil Filter Screen=- = « « « « « . b 8l R 1
27 3500424 0il Tube(4x6x190mm) + + - - - - FANISAT =« o v e 1
28 320009 Fitting Stud(Long) - - « + - - - EHFRLRE) « - - - - 1
29 3100356 0il Tube(Short), Complete Set « « ¥ A 7CE) ) - - - - » 13
30 3100331 Oil Tube(4X6X3Imm) + « » « - - T R 1
31 3500418 Oiling Shower - = = - « « « « « & boh D A 1
32 3500410 Draining Felt « « = ¢ « « o ¢ .« . BEMZ =V b s v 0 0 0 v v 1
33 3500404 Draining Pipe s « « « - - - « « . PEMIANA T+ o - - o o0 1
34 110013 Screw(M4—0.7X8) =+ » « « + « « « IERY < o v e e 1
35 3500425 0il Tube(4x6X350mm) + « - - - - FAWIRA T o ¢ v 5 w5 6 s 1
36 3150143 0il Pump, Complete Set - - - - - RATGEE) » « » = = = o 0 1
317 0030711 0il Pump Driving Worm Gear g =AEF = o s &% & 1
38 160001 Screw(M4-0.7X4) + « « « « « . . JESKER 2 2 4 o mmow e 2
39 120013 Screw(M6=1x15) « + » 3 = « « .+ IERT o o0 o000 o0 2
40 000567 CoSeal e e PRCHIETE 0 » o 2 m m w om s 1
41 100004 Wit = % % % w ‘O A e E § el R T 1
412 3150151 0il Nozzle for Worm Gear ce s cRRMAALT e e s 1
43 3100330 0il Tube Stay+ = = ¢ » « « « - . FAALRLTEL e ¢ = o o . 1
44 3500236 Dust Proof Plate « - = « « « « & BHEEMR - + « - « - - o - - . 1
45 3500006 0il Sight Gauge « » » « » = « « . FANT—Y s e e 1



16
PULLER MECHANISM(1)

34




PULLER MECHANISM EXCLUSIVE PARTS(1)

Ref.

3

mmoo-qmm.p.mmp_-‘

b

P ]
O D =

14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

31
32
33
34

(&) 75 —#48 () DParts No.
of Puller Mechanism, C. Set ---

Note

Parts
No
3100625
120019
000779
3100006
3100607
3100604
160007
0065398
009604
3100626

0065395
3100605
3100608
120012
0065401
000613
000306
3501281
240010

310063
0032921

160001
3100602
3100192
3100623
3100603
3100601
3100600

160003

190007
120008
300045
3100636

:Parts No.

7S5 —Hemu RS (1) 16

Amt .
Description B £ Reg.
Upper Feed Roller Shaft Bracket ko —SEi7S4 4o k- « ¢ o1
Screw(M6-1X18) » » « « « = « = « JERES v L s s v s e ow e 4
Knock Pin « ¢ » = « « « « « &« o« & J w 5’ t":/ ......... 2
Seal Plug » « « « « o« o« « ¢+ o gﬁﬁ ............ 1
Roller Shaft Bushing(Right) - « - Fo—S#7 vy > a(F) - - -1
Upper Feed Roller Shaft Lever s « Fuv—S#lig- - - - - - - - 1
Screw(uﬁ—lxﬁ) ......... _lt;l(;}' ........... 2
Collar(14x22X10mm) + + - - - - BT — Vewow o os owon 1
Screw(11/64-40X5.5) « « « « « . IERY ¢+ v o v o v o0 2
Roller Shaft Bushing(Left) be—S@7 v a(E) -1
011 Seal =« + ¢« = = = « « « o & & FAN —i v ¢ o o o e e 1
Upper Feed Roller Shaft +» « « « -« te—SE - - 0 - 00 1
See page 16 » + « « o « o o o o . lﬁw\“y@ﬂﬁ ,,,,,,,,,
Upper Feed Roller Lever - + + « - Fo—SL—. o0 .o 1
Screw(MB—IXZO) ......... _u:jl't-‘u:? ........... 1
Upper Feed Roller Lever Pin S R - B P S T 1
Washer =+ = = « + « « « & « &« & T;:‘\yi/.)r .......... 1
Nut = = = s » W R e W W W e -ﬂ—-y l\ ........... 2
Upper Feed Roller Lever Rod - kv —SvR—py R - 1
Screw(1/4=40X11) » = « = « « +« . kP 6 & 5 6 5 B o A B b 1
il Mok » 5 w o mw w @ ® w0 @ Brdhe ¢ 5 § 8 55 %5 4 s e 1
Upper Feed Roller Dr1v1ng Rod PmJ:DF'yn o REPYw e« « s o 5 1
Screw(M4-0.7X4) = « « ¢ ¢ v o o FRY ¢ ¢ 0 0 oot 1
Upper Feed Roller Dr1v1ng Rod: * Ekm—Fmy R 1
Retaining Ring - » = = = - - - -« ARG FYWF e o o s s v 1
Roller Bearing + = « « + ¢« ¢« ¢ e Z—FART YL F -« « « . 1
Upper Feed Roller Regulator, C Set Lo —SEH&BGH) « « « -1
Upper Feed Roller Eccentric- « « Ev—Sx¥¥r o « ¢ - -« 1
Upper Feed Roller Regulator+ + - Fo—Sf@&h8%- - - - - « - 1
Screw(M5—-0.8X5) + « « « « « - . EHEE s « v s v o556 o 9
Adjusting Screw(M5-0.8X6) « - -GHEHRT - « + « « « « o . 1
Screw(M4—0.7X8) =+ « « = - = - . IERY » o v 0 v v v v e o 1
Spacer ......... ek 2.»{_-9- .......... 1
Upper Feed Roller Shaft Bracket, C. Set Lte—3W7/3/rob(f) - - - -1

+++ 3500695=3100636+3500697+3500699
3500695=3100636+3500697+3500699



17 PULLER MECHANISM(2)
-

VG372l



PULLER MECHANISM EXCLUSIVE PARTS(2)

Adjusting Collar = » » = « + + . HEID T — e e e o . . 1
Adjusting Screw Stay - + « + + - FERET « o 0 0o 1
Screw(M3-0.5X5) =« » = = = « + . RS o v o o v e v v e e 9
Screm(M5-0.8X12) » « » + o « « Bhosli s 5 o % 5 5 % 8 5 5 & 1
Clutch Tension Spring e+ « + - - - BT N . . v
Clutch Driving Lever + « « - - - 7FoFREE) » ¢ v w2 40 1
Screw(MA—0.7XT7.3) + = = = « « &« ST e v o2 omon 0 % w o & 9
Clutch Sleeve (Right) - « « « « - PIOFAY—F(H) s+ - 1
Thrust Plate =« « ¢ ¢ ¢ ¢ v <« - . P N A e N I 2
Clutch Spacer » = = = « =« « « « TSI FRAR—H o o v 0o 1
SCFEW(MG-IXS) ......... _u:;i{«:) ........... 1
Clutch Sleeve (Left) « « - « - - - Z2arFRY=TFg) e v 5 8]

Ref. Parts
Na Mo
1 i i
A 3100611
3 120012
4 3100612
5 120008
6 3100613
T 160007
8 3200133
9 180005
10 160001
11 160003
12 0060056
1.3 2100902
14 3501270
19 3100616
16 0065414
17 0065421
18 3501283
19
20 3501284
21 110002
22 110097
23 3501282
24 3501280
25 130003
26 3501276
27 3501272
28 3501271
29 160005
30 3501275
31 3501290
32 007621
33 3500697
34 3501260
35 000487
36 3501252
37 0060056
38 160000
39 3501251
40 160003

Description
See page 16+ - « «

Upper Feed Roller Yoke

Screw(M6-1x20) - -

oooooo

ooooo

cccccc

Upper Feed Roller Yoke Guide

Screw(M4-0.7x8) - -

------

Upper Feed Roller Yoke Pin + - -

Screw (M6-1x6)
Wire(0.9%x45mm) - - -
Screw(M4-0.7x6) - -
Screw(M4-0.7x4) - -

LI '}

Screw(M5-0.8x5) - -
Retaining Ring
Thrust Ring = + « » -
Clutch Driving Shaft

oooooo

------

oooooo

oooooo

------

T —HEERBA (D) 17
Amt

da & Reqs
16,\‘—:‘}%}'&% .........
_tn_.-?a._y ....... 1
_u:$\‘) ........... 1
to—Fa—rHap g |
TREFE a om0 o0 o s 4
w—Fa—geps e s 1
Jj:;1-</ ........... 1
GER ~ v v 5 5 5w w e E s 1
FEBEEE o 2 n » v o om oo 1
ﬂ:%/ ........... 2
R s s 5 5 3 3 5 865 3 3
Abo YT e oo o e I
AZE RN 5 5 5.5 85 1
ey IR 1

Clutch Driving Shaft Bushing(Left) 25 vF#7 v a (k) - -1
Clutch Driving Shaft Bushing(Right) 7 5 v Fil~7 ~ va(h) - -1
el B e v o o BT |

Clutch Tension Sleeve

......

Upper Feed Roller (30 teeth) (Standard) b e — (301L) (FE#E) - - |

Screw(9/64-40x8.5) -

------

1o 7%

Lower Feed Roller Support, C. Set Fe—SH#FK—FrGHL) + « - 1
Lower Feed Roller(19 teeth) (Standard) Fe—3 (191L) (%) - - |

¥ave Washer + + « - -

------

Lower Feed Roller Guide « + - + -

. s =

Retaining Ring
Screw(M3-0.5%3) - -

oooooo

Lower Feed Roller Shaft+ « « +

Screw(M5-0.8x5) =« -

% Ref. No. 41 to 53 +++++ See the following page.

2.3 AV S 1
Ter—S5HAL R v o oo 1
S N A7) I, S 1
ERT ¢ o v 0 0 v v 0w 2
To—S8f- « ¢ « « ¢ o s s 1
IERY ¢ o v v v v v w0l 2



17 PULLER MECHANISM(2)
-

RUBBER ROLLER

46

¥G3121



PULLER MECHANISM EXCLUSIVE PARTS(2)

Ref. Parts

‘N M Description w4

41 3501250 Lower Feed Roller Bracket - - « - FPue—57 54 vk o
42 120041 Screw(MB=1X12) = « « « « « « « J1 S A I
43 000779 Knock Pin» = = = » « « « « o « VA /A -
44 3501295 Upper Feed Roller (Rubber) + - - - Fe—S(aFA) - « + + &
45 3501265 Lower Feed Roller (Rubber) + « « « FTu—S (a3 A)+ + » « -
46 3500698 Supplementary Roller, C. Set - - #Bie—>(GH) - - - - -
47 3501253 Supplementary Roller Support - fiBhe—SHEftRE - - - -
48 000538 Washer = + » » » = » o ¢ « « o 4 Dy iides a v 5 0 v oxoa
49 110009 Screw(M4-0.7X8) - « « « « « - . IERY = = 0 o v e e e
50 3501122 Supplementary Roller = = = « « « g — o 0 00
51 0065436 Supplementary Roller Stay(A) e —5 % (A) - - -
52 0065437 Supplementary Roller Stay(B) - e —S5%x@B) - - -
53 110030 Screw(M3-0.5X2.6) = « « = « « B B A
% Ref. No. 1 to 40 <++++ See the preceding page.

TS5 —HEERE&R (2)




18

PULLER MECHANISM(3) .

a3

—— 26

@—2?




PULLER MECHANISM EXCLUSIVE PARTS(3) 75— RMERN& Q) 18

Ref. Parts Amt .
No No Description s A Req.
1 0065381 Upper Feed Roller Lifter(Right) - L —SH4¥(K)» « + » + - 1
2 110009 Screw(M4-0.7x8) = = = -« - - - IR+ vv e e v 2
3 000538 Washer * @ @@ & ¢ § ¢« 2 « ¥ ¢ & A R 3
4 000334 Nut # ¢+ & + o « o o o o o 4 4 A 2
5 0034979 Flexible Wire Clamp Bushing - « DA ¥ ATy ¥ a2+ - - - - 9
6 006075 Screw(11/64-40%X6) = - = - - - - I st o o iw ow @ w b o8 2
l 0067126 Lifter Connecting Plate ~ « + + - te—SErEER . - - - - 1
§ 0065374 Upper Feed Roller Lifter(Left) « ke—S8,/ (&)« « » - - 1
9 0065379 Upper Feed Roller Lifter Pin - - ke —S8F¥Er - - - - - - 1
10 0095027 Retaining Ring =« « « « » + « + « AKbgZV g v« v« v » s 2
11 0065376 Lifter Connecting Plate = = = » = te—5BY - - 00 1
12 006038 Screw(3/16-32X2.2) » » + ¢ ¢« J10% S> 2T 9
13 0065407 Roller Press Bar Bracket +« « - « Fo—S#iEix . - - - - 1
14 005650 Screw(M5—0.8X14) » « « « + « - - JEEpgr® & & 4 € £ 8 8 8 B ¥ 1
15 0065402 Lifting Lever Sleeve = = « » = = Ea—-T LR = -~ » ]
16 006411 Screw(11/64-40%5.5) =« - « - - - IERY ¢ ¢+ 00 v 000w v 1
17 000340 Ruh:v 5 & ¢ % « % % 5 e oo o N - IR 1
18 009931 Stop Screw(11/64-40X26) = = « «+ AR 9NRI ¢+« o o o . 1
19 3100614 Roller Press Spring « =« = = = » = e —SHI N - o 0 e 1

20 3100610 Upper Féed Raller Bracket= - « « Bm=3FFFagh- s r =5 1
21 009753 Scren(MG=1%3h) + 5 s ¥R T R ¢ v v e e e e e 2
22 000779 Kngek Big « » » o = w0 o oow i e LHE S~ » »ow = omowm o 2
23 0065405 Roller Press Bar Bushing(Upper) - Fue—S#iclEr v 2 (k) - 1
24 160007 Screw(M6=1X6) = = = « « « = « . IERY » v e o e e e e e 1
25 3100609 Roller Press Bar Bushing(Lower) + Fo—S#xE7 v 2 (F) - 1
26 0065404 Upper Feed Roller Press Bar- « - bo—SfHg- - - -+ - - 1
21 0034117 REtiniog Ring » = @ widid & ¢ & Abhy YT - 0o 1
28 000690 Stop Pig « = wmmmmww & o« AR TEY ¢ v 00 0o 1
29 000613 Waglier » » 283 @& & § & ¥ Upleg s 5 5 0 5 o 0% 4 e T
30 0067111 Upper Feed Roller Lifting Lever - HHF - - « « = -+ « - - . 1
31 000487 Corrugated Waghep—~ == = » « » » BT o e o0 o 00 o 1
32 170008 Screw(MG=1X9) =+ + « = « = « « =« S B RS 1
33 3500699 Upper Feed Roller Bracket, C. Sette—5754 v F(#) - - -1

(&) Ref. No. 33 @ Part No. 3500699 14— ® Ref. No. 13 RUISR—V D
Ref.No. 1 OEFEZATI Part No. T,

Note:Part No. 3500699 of Ref No. 33 contains the part numbers of Ref. No. 13
on page 14 and Ref. No. 1 on page 15.



19

VG3721-14081

2 Needle

YG3721



VG3721-140S1 EXCLUSIVE PARTS

Ref.
Na

O W o0 ~1 O QN fa O D -

fa—y

12
13
14

Parts
Na
0093351
3507060
3507058
110004
3107303
130016
3107306
110084
004154
000327

260006
3507061
3508098
3509039

Y IETILEHEBLE 19

Amt .

Description g 4 Reg.
Needle C]amp(40) ........ ﬁ_u:)( ........... 1
Presser Foot, C. Set(1)(32,40) - #=x(#1) + « « - - - - - .« 1
Presser Foot, C. Set =+ « » « + ¢ () - - ¢« + 000 e . 1
Screw(M3.5-0.6%X8) - - - - « - . 1o P T 1
Presser Foot Spring(Left) - + « « /N RR(&E) -+ + + » - - - 1
SCTGW(M2.5"0.45XG) ....... IERY ¢« o o o v v v v 0w 9
Presser Foot Hinge Pin - - - - - BIBEVDEL e o006 e 1
SCFBW(M3—0.5x4.2) ....... IERY ¢ v v o 0 v 0 0 . 1
Screw(3/32-56X2.2) ¢ « « « o o 4 EEPe s w8 8 8 8 % &8s 1
Lock Nut =« = ¢ ¢« « » « o« « « . . =30 ;’T“/ I-\ ........ 1
Adjusting Screw(1/8-44x9.5) +« « JbRY » « = « « o v o 0 i
Presser Foot Stitch Tongue(40) «#HxJl « « « « « ¢ o ¢« o o . 1
Stitch Plate(4051)(2 Needle) B e e e e e e e e 1
Differential Feed Dog - - - CHIEY =« 0 v e e e e e 1

vreTn



20

<]




VG3771-00S1-WF1 EXCLUSIVE PARTS YIETISARS 20

Ref.
No

—_—

|
e 2 D

@@mﬂﬂﬂ?cﬁmﬁwm

—

11
12
13
14
15
16
17
18
19
20

21
22
23
24-1
24-12
24-3

(&)

Note:

Parts Ant .
Na Description =) % Req.
3500297 - Presser Spring Regulator -« « « - MTFREFHRY « « -+ + « « . i
3200132 Presser Bar Spring(Outer) - - - - TS REK) + » + « - - 1
3101315 Presser Bar Stopper - - » » « - -« BIEA Ry /R - ¢ 0 o v 1
000538 Washer = «wwm= ¢ » ¢ % 8 5 % & p R e R B B RPN 1
004440 Screw(11/64-40x8.3) + - - - - - JERY ¢ o v v v v v v v v 1
0093480 Presser Bar - - - « + - - « « . . L & % 5 4w v e 8 e . 1
3107277 Walking Foot, C. Set(48) + - « + U x—F o /M) -+ + +1
3107270 n n (56) ” v B Ade w]
3107275 ” #  (40) (2 Needle) n n (2AE) - 1
3107280 ” ” (64) (Extra) - n n (BREs) -1
160001 Screw(M4-0.7x4) - « - - « - . . IEFTF & = e aw w ww s 1
100052 Nat « = & s w5 6 5 8 5 5 % & g ks w e m e 8 E @ e & 1
3207148 Presser Foot Spring+ +» « «» - - - PRISR « « ¢ o 0 0 0 o o 1
100020 Nut (M4=0.7) = = = = « = « = « « . R R 1
000665 Washer = = = » « + ¢« « ¢ ¢ « o« . Dod « o o o v 0 o v o 1
100057 Nut (MA—0.7) + = = = + o« « = = « . I 1
3207146 Adjusting Screw =« + ¢ + « « « HMEIRY « 00 e e 1
160025 Screw(M3-0.5X6) + » « ¢+ « « IE SR = om0 & 1
0060270 Yoke Pin « « « « ¢« ¢« « « - - . . HTa—ZpEy v v v v o o 1
160001 Screw(M4—0_7x4) ........ _”:*:? ........... 2
3107303 Presser Foot Spring(Left) » « « - /IMBZ R () - - - « « + - 1
3107306 Presser Foot Hinge Pin - - - - - L B Y e e e e 1
110084 Screw(M3-0.5%x4.2) « - - - - - - IERY » o0 o000 00w 1
3107273 Fabric Presser(width 6.2mm) - - - ffi#— - - - « « « « « « « . 1
001228 Screw(3/32-56X3.2) « « + « -+ « - EFRY e v v v 9
3110201 Spacer (Extra Parts) « - - - - « . AR—Y (BFEEL) - - - - - 1
3107272 Fabric Presser(width 3.lmm) - - « FFHxT - - = « = « o o o o 1
3107274 ” (width 12.6mm) (Extra Parts)fHf = (ByEEpsh) - - 1
3107285 " (width 37.2mm) (Extra Parts)fiff=— (Bei:is) - - I

T OIRVG3721-14851-WF1, 156S1-WF1, 164SI-WFLiZiX, No.31072720>A4H = 23Ftv T
R,

3107272 Fabric Presser is included in this model VG3721-148S1-WF1, 156S1-WF1,
164S1-WF1.



21

“UT-AOO" DEVICE (1)

24

23“*_€;Bu\q{/

¥G3721



“UT-AO0" DEVICE (1) “UT-ADD" %8 (1) 21

Ref. Parts Ank..
No Mo Description =] 4 Req.
1 0022836 Synchronizer Positioning Pin - - RV ¥ a - - - « « « . 1~
2 0022837 Synchronizer Cushion =« + « « « - Rovarvrsyvay. -1
3 009736 Screw(M4—0.7X6) = « « « « « « . 1o A 1
4 1096024 Air Tube(4X2.5mm) (White) + + + * ZFFa—F(H) - + + - + « -
5 0023381 Cord Clamp(6N-¢ 10.6) « = + + « - A= RZIFF e o o0 e 1
6-1 0094491 Cord Clamp(2N-¢3.4) =« - « - - - O—RKZ5F e oo oo 1
6-2 0063612 " (4N-¢ 6.8) (with ST2-A) 7 I 1
T 1100192 SCT@‘W(M4 0. 7)(5) ........ Jj_-_*:‘/“ @ & & m.e % % @ ® ¥ s 4
8 1095007 Speed Controller(AS1001F- 04) -« AP—Faybhbo—F . ¢ ]
9 3151012 Air Wiper = = = = = « « « + o « & b s 0 y 1P 0 S 1
10 000538 Washer = « « = « « v o o o o A O A AR V)
11 110009 Screw(M4-0.7X8) = « « « ¢ « « IER ¢ o o o o2 0 0 o o 9
12 3100529 Thread Pull-off Eyelet + « - « -« HREBARE - - - 00 - 1
13 3500530 Thread Pull—off Bar - - » « « « . RABARE  » v v 0 0 e et 1
14 0063076 Swing-proof Spring =+ - - + « « RAR A EBHEE N - - - - - . 1
15 0077179 Retaining Ring + « « « » « « « ARy AU e oo e 1
If wmmmows « 2 « # & 3 A L . Y I T T ™™
17 3500514 Thread Pull-off Hook Unit- - « +®EA 72 (M) - - - - - - 3
18 160001 Screw(M4-0.7x4) -« « » « « « « . IERY » o o o v 0 0000 5
19 3500516 Thread Pull-off Hook Unit - - - - REEAZv 7 () » + + - - - 2
20 0094396 Thread Pull-off Bar Holder - - « REEAREHEHR - - - - - - - 1
21 007006 Screw(9/64-40X4) « + - « « .« IERY « v v v v v e 0 1
22 0033024 Retaining Ring =« « » + « « « « =« AT YA s = onmw 1
23 3500360 Collar(9x15X7.5mm) =+ « « « « - HF—% % % p FHSB B &5 1

24 150001 Screw(M4—-0.7Xx4) « » « = - -« - FEREE =« » 0 0w e 2

¢



22

“UT-AOD" DEVICE (2)

YG3721



Ref.

11
12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

31
32
33
34

“UT-ADO" DEVICE(2) “UT-AOD" %iE(2) 22
Parts Amt .
Na Description = £, Req .
0063608 Switch Guide - - « « « + « « . . 2L vFH 4’ I~“ ------- 1
110002 SCT&W(“3'0.5X5) ........ _|.|:.$T/ ........... 92
3101587 Tension Release Connecting Plate REEAMREHK - - - + - + + » 1
170009 Screw(M4-0.7X4) =« « « « ¢« o« o . IERY = o e o e v v 00 o 1
110009 Screw(M4-0.7x8) « « « - - - - . HERER oo om0 o o e 9
3101588 Tension Release Block » « + =« « RBEA Ty 2« 0 000 1
009976 Screw(uﬁ—lxlﬁ) " s e 4 s e s e e J]:;"ﬁi}‘ ........... 1
3100567 Sl 50 o me mo e e g E & ¥ u T T Y I T 1
120001 Screw(M4—0.7X14) « + = « ¢ « « & IERY ¢ v v e v e 0 00 1
0014120 Anti-shock Rubber « « « « « « - . BT L - - - 1
1091160 Air Cylinder + « = « - = = » « & Ay ) BV ) 7" SR 1
3101586 Switch Holder - = « = « « + = « - ZALGFHR e e 1
1094054 Elbow Connector (KQLO4-01S-PT1/8) /AR R I HZ + + « + + + . 1
1097007 Silencer (AN103-01) =+ + - - - « - ALY o 1
1096024 Air Tube(4X2.5mm) (White) + - = - TFFa—TF(H) + + « « - - =
000498 Washop o o wvw m @ @ 5 5 & 5 5 & VL SH TR e o o e s v e 1
3101585 Air Cylinder Bracket =« « « « + ITIVVYFEH - - o - 1
120006 Screw(“ﬁ 1){12) --------- _lt*v ........... 2
0012071 Cylinder Return Spring - - - - VD UFEY AR - - - . i
3101590 Plungeg = = = « = = € %k ¥ o§ g g T T 1
180006 Screwed Pin(M5-0.8%6) =+ - - - - EUVRY « v o0 o000 I
3100523 Connecting Block(Right) Support Spring H&E 7 ry 2 Fx X% -1
3120157 Connecting Block(Right) + « « +» - WEET v 7 (H) - » + + + - 1
100002 Nut (M5—0.8) « = = = = « « « « « S B o v om g oo o e g e (o 3
190029 Connecting Rod(M5-0.8X40) - - g - » » - « « + « « « . 1
3100538 Connecting Block(Left) - - - - - HiETay @) - - - - 1
000014 Washer = « « ¢ + o « o« o & o o & L A T T 2




“UT-AD0" DEVICE (3)

23

6



“UT-ADD" DEVICE (3)

Ref

&

oW 00 =3 O O B LI B —

a—

B bt e bt bt i b b b et
W OO~ N LT e L3 BD

21
22
23
24
25
26
27
28
29
30

31
32
33
34
35
36
37
38

. Parts

__No_
3500501
3100506
170005
3100502
3500513
3100513
110030
3100560
3500503
190006

100006
3100503
3100504
3100505

130003
3100515

170006
3500502
31005631

110060

Description

Trimming Mechanism, C. Set
Lower Knife Driving Lever - - -

Screw(M4-0.7 % 6)

Lower Knife Carrier - « + « « « «

Looper Thread Pull-off
Lower Knife » - -

Screw(M3-0.5X%2.6)
Supplementary Spring

Upper Knife Carrier s « = + « + «

Screw(M4—-0.7 x4)

Nut .......
Knife Guide Lever
Knife Guide Lever Ring(Left)

“UT-A00" %8 (3) 23

Amt .

w4 Req.

CUTHMGE) - - - - - - - - r

s FARAEEBHIL S— ¢+ o 0 o 1
........ IERY ¢ 6 o o v 0 v v v v 09
TFTRARE « ¢ = = o o o o o 1

----- }p—}{;ﬁ.ﬁ} L R TR |
........ TFTAA s ¢ v o o 000w e ]
....... IR e oo e v v v v v 23
...... i}gﬁﬁﬁj)\{*. e v e ]
EARAEB -+ ¢« o o o000 1
........ [T S A
........ -j""y}\ L T
........ AAFAFRLAA— = ¢ ¢« ¢ = 29

Knife Guide Lever Ring(Right) - -

Screw(M4-0.7%XT.3)

ooooooo

Upper Knife Carrier Spring

Screw(M4-0.7x2.5)

ooooooo

Crank Chamber Cover » « « « + » =«
Upper Knife Carrier Stopper - - -
Screw(M4—0.7%x4.8)[M4-0.7%5] « -

c ART AR A=Y T (E) -1

ARH AL RL_—Y w2 (H) -1

-----------------------------------------

3100512
110024
110025
110023

3100507

3100508

3100509

3100510

3100511

130005
3100516
110034
3500511
110054
3500504
110009
3500506

Screw(M2-0.4%6)

Screw(M2-0.4x10)
Screw(M2-0.4%3.5) =+ -
Upper Knife Guide
Clamp Spring =« -

oooooooo

oooooooo

ooooo

oooooooo

oooooooo

Cl amp Spr'ing Pressure » + » + +

Clamp Spring Pressure Holder

1o 3 A 2
EXABRFR o o o oo 1
ﬂ:,—};/ ........... 1
FHAIN— e o e e e e e 1
LARER Pt n 50 5 2 !
ERY « 0 00 e e e e 2
AR e v e s e e e e s 1
IERY ¢ v 0 o e e o e 0. 9
_|J._.‘$;/"‘f ........... 1
IERT e o 0 0 v v 0 e e e 1
EAZRHF AR~ o o 0 ¢« v o 1
SIS NF e e e e e e 1
HRPERI NFHE e v e e 1

C R AR RAR - - - - ]

Clamp Spring Pressure Adjusting Piecepfe I NRHEHEH - - 1

Screw(M2-0.4X4) « « « « « « o ERY e e e e e e e e e e 9
Lower Knife Carrier Support Spring FAREBEIT AR - - - - - 1
Screw(M2-0.4X2) =+ + ¢ « ¢« ¢« o & _lh*y ........... 92
Thread Guide =« « « = « « '« « « HRHAR e v oo 0o 0w 1
SCTCW(M3-0.5X3.5) ....... _‘lh;i(w‘.‘/" ........... 3
Knife Carrier Guide - « + » « » - ARAEH AR« v o oo o 1
Screw(M4—0.7X8) « « « « o o « & _IJ:*‘L'; ........... 92
Lower Knife Carrier Stopper - » - FARBFARAI YN+ - = ¢ - & 1

s >

V63721



24

“UT-AD0" DEVICE (4)




“UT-AOD" DEVICE (4) “UT-AOD0" %R (4) 24

Ref. Parts Amt .
N Na Description & £ Req®
1 0010073 Regulator (AW2000) « « - - - - . . V¥ L—F - o 0. 1
2 009960 Screw(M5—0.8X16) « = - = - « .« . R« v v v v ool 2
3 000669 Washer = « « = -« ¢ o0 0o v o A E7E S 4
4 000600 Spring Washer - = « » « + « - . . APV T Ty e o0 o 9
5 000009 RiE ow o mcm oo ¢ 2 % & 5 § § & e i I I T 9
6 0013218 Regulator Support - « + « « « . . I/¥=. V— AR - - - 1
7 006905 Wood Screw(¢5.1x20) « - - - « - e A I 9
§ 0033939 Hose Band + + » « - « « « + « .. S, B 1) . 1
9 0010108 Hose Union(NH-512-8X1/4) + + = +dh—RZ=F >+ « « « + o 1
10 0010264 Connector (EC6-PT1/4) + « - + - - SURHH v e 1
11 1096025 Air Tube(6X4mm) (White) = + + - - ITFa2—T(H) - - -
12 0011795 Wrapping Band(2.3x92) -« - - . . IR o 2 0 oa e 9
13 3500550 Presser Foot Lifter Cylinder, C. Set M8 L UL & () - - 1
14 1091146 Air Cylinder (CM2BZ25-25-XA0) - - HxBF Vo4 - - - . . . 1
15 3201037 Cylinder Rod Chipe = = - - - + DU Fuy FFuF. « .« .1
16 3500505 Cylinder Bracket - - = « « + ¢ e YU FL.. o 0 o 0. 1
17 000425 Washer s & & = % & BhEd s b 7 O - 4
18 120013 Screw(MG-1X15) + + « + « = « . . I 3 P 2
19 1094054 Elbow Connector (KQL04-015-X15) * AR R Z7 & + « « « « . . 2
20 3500551 Solenoid Valve Holder - + - - - - MEBIFE S ¢ 4 2mme momoa 1
21 120006 SCTCW(HG‘lX12) aOVE R OWE T R B B JJ:;F:‘;? ........... 2
22 0023381 Cord Clamp(6N-¢10.6) « + - - - - A— RIS F e e e e 9
93 110013 Screw(MA=0.7X8) «+ « « = « + « . 12 1 A . 1
24 1066128 Switch, Complete Set + « « « « - ZAAOF () - + « - - » + . 1
25 0063607 Switch Support « « « « - - ¢ .. AL FEHL « ¢ o 0 - - 1
26 110062 Screw(M3.5-0.6X8) - + + -+ + . - A v s 2% a3 wwws 2
27 1066127 Switch =+ + » = « « =« e e e e AASTF o o 0 0 0 v 0 e e 1
28 1070036 Solderless Terminal » + « - - - - 5% i 3
29 0063609 Switch Cover = - = = « « « ¢« .. AL YFHIR— 0 ¢ o o 0. 1
30 009984 Screw(M2.3-0.4Xx10) « « « « « - - IERY ¢« ¢ o o v 0 o 0L 9
31 1096024 Air Tube(4X2.5mm) (White) » + » » TP Fm—TF () - + « » + =
32 1200300 Intermediate Cable « « « « - - « PRETr—T e - - o 1
-2 S e Number of Intermediate Cable -+ « ks —FAFr v o o .. 1

34 110089 Screw(M4-0.7x35) « « » + « « . . IERY = o0 0 v v o0 n 2



25
“UT-AO0" DEVICE (5)

“UT-A42"

10

“UT-A42/CS”

“UT-A44"

L V63721




“UT-AO0" DEVICE (5)

Ref. Parts
‘N _Na
1 1090219
2 1090185
3 1090184
4 1097007
5 1094056
6 1070036
7 1070145
8 1070144
9 1094055
10 1096024
11 1094057
12 .........
15 s s 5 3 % » _—
14 1090222
15 1090187
16 1090184
17 1070036
18 1090224
19 1094055

oooooo

Description
Solenoid Valve,

Manifold(SS5Y3-41-03-C4)
Solenoid Valve(SY3140-BHZ-X78)

Silencer (AN103-01)
Connector (KJHO6-

Solderless Termi
Connector Cover

Connector (5025-15P) « « » + <« «

Plug (KQP-04-X19)

Air Tube(4X2.5mm) (White) -

Union Y-Connector(KJU04 00) -

Solenoid Valve,

Manifold(SS5Y3-41-04-C4) - - -

Solenoid Valve(SY3140-BHZ-XT78)
Solderless Terminal « ¢ » « - -

Solenoid Valve,

Plug (KQP-04-X19)

““UT-AO0" EiE (5) 25
Amt .
G2 Req.=

C.Set ¢« # ¥ & BRESGH) » « + + ¢ 0 v v o 1
o R 1

ERESR » » 0 o e e e e 3

....... -5-4" l/:'/"j' e 2
01S-PT1/8) =+ = < IRTBZ » o ¢ o v 6 0 o o 1
nal » = « ¢ = + Egjﬁ% .......... 6
......... ‘:_[*;f y}j}\-— R R |
EE ¥/F R 1

........ e ikl I I SR
7 Fa—=TF(B) 00 v
2=FvYaxsZ JERY

C. Set + + « + - BREAGE) - - - v v e 1
- 7;7 j.]l, [\"’ oooooooo 1

BRER o o 0 o 0 oe e e e e 4

JERMF e v o 0 0 0 oo 8

€. Box wmwws EREFGH) v e 1
........ v VAR



“UT-AO0" DEVICE (6)

-A44/CS”

“ut

26

“UT-A44/ST2-A"

“UT-A44/ST2-A/CS™

yir1191




“UT-AOD" DEVICE (6)

Ref. Parts
N Ne
1 1090230
2 1090199
3 1090184
4 1097007
5 1094056
6 1070036
7 1070145
8 1070144
9 1094055
10 1096024
11
12
13 1090224
14 1090187
15 1090184
16 1070036
17 1094055
18 1090231

Description
Solenoid Valve, C.

ooooo

Set

Manifold(SS5Y3-41-05-C4)
Solenoid Valve(SY3140-BHZ-X78)

Silencer (AN103-01)

ooooooo

Connector (KJH06-015-PT1/8) - - -
Solderless Terminal » = + » + «

Connector Cover -

Connector (5025-15P)

Plug (KQP-04-X19)

oooooooo

ooooooo

* L I B e B

Air Tube(4X2.5mm) (White) » « « -

Set

Manifold(SS5Y3-41-04-C4)
Solenoid Valve(SY3140-BHI-X78)

Solderless Terminal

Plug (KQP-04-X19)

Solenoid Valve, C.

.......
oooooooo

Set

ooooo

“"UT-AOD0" 8 (6)

i
B ()

- & =
+ @
-----
. =
- = o a

. 0+ & @

ooooo

LI S ]
. =
.....
L T
-----

-----

10

= & = & = 8 —

ooooooooooooooooooooooooooooooooooooooooo

ooooooooooooooooooooooooooooooooooooooooo

Solenoid Valve, C.



27

“ST2-A" DEVICE
1

¥G3121



“ST2-A" DEVICE

Ref.

3

t.:tc.ooo-—ac'am.hwbap—-‘

[a—

il °
12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
21
28
29
30

Parts
_Na_
3509935
3101800
3101805
1091145
1095008
3101809
3101801
270019
3101806
110001

3101802
110023
3101807
100058
3101808
009791
110054
3101804
35005655
000665

120052
006202
3500556
3100711
006035
000644
000322
0036133
110013
1096024

001123

“ST2-A"¥E 27

Amt .

Description i % Req.
“ST2-A" Device, C. Set = = + - - “STI-A"SERGH) - - -+ + * 1
Trimming Device, Complete Set » « A RAZEEGE) - « » - -+ - -1
Bracket ------------- ‘7-"7_-&'\}; I-. --------- 1
Air Cylinder(CJPB6-20D) « = = - - E 270 V2 AR 1

Speed Controll
Movable Trimmi
Movable Trimmi
Screw(1/8-44 X
Knife Guide *

Screw (M4-0.7 X

er (AS1201F-M5-04)
ng Knife Holder « -
ng Enife « « = « -

B wom o« owwon s

..........

5.4) OOOOOOO

Fixed Trimming Knife - « « -« + °*

Screw(M2-0.4X

G.B) % v a8 5 v

Thread Clamp = = =« = * « = = = °
Nut ...............
Thread Clamp Spring e« + + = = = *

Adjusting Scre
Screw (M3-0.5X
Holder Support
Positioning Pl

w(M3-0.5%6)
TE) »owow o om e

.........

ate (Upper)

Washer =« « ¢+ = = = = « = « « =+ =«

Screw(M4-0.7 X
Screw(M4—-0.7X
Positioning Pl

8) + o b oo e
B o now i  on
ate (Lower)

Top Cover Thread Eyelet « - - + -
Screw(9/64-40X7T) = « ¢ « + o o -

Spring Washer

----------

Nut * * * = = = = = ¢ ¢ o o o o =

Cord Clamp(5N-

Screw(M4—0.7 X
Air Tube(4X2.

Washer =+« =

¢&M ......
B) + v o s p ow e
5mm) (White) » - -

..........

‘RE—Fﬂybumﬁ-...z

ARG e o o v v 20 n oo 1
BHAR = « ¢ ¢ 0 0 0 00 o 1
_u;;igg/“ ........... 1
AAT AR = = o o o v 0 1
.IJ:J?E/ ........... 9
BEAR  « « = ¢ o o v o 1
IR o v o 0 e e e e e e 4
R N R 1
A R IR R 1
BPEI ISR e o e 1
WERY » o v e 1
R o o oo o0 e e e 3
!Eb J‘ ;Z.1E?E§EZJ; -------- 1
RiEg AR (E) « « ¢ o 0 ¢ - 1
T/ /d o o o o o e 0 s e 4
IR ¢ v 0o v 000 e e 92
1t;§g} ........... 4
BB AE(F) - - - - - 1
BV R ¢ e 1
thn/“ ........... 1
N g2 kol 2 SR 1
e a L TR S I S R B 1
A—RP2FYy TS e e e e 9
J o B A N 1
:I.j’ff‘:zh—-:f'(Ei) .......
AV AV JUETECEE 2

VG372



28
“CS™ DEVICE

V63721



“CS” DEVICE

Ref.

Pk —
2 D — c:moo—amm.a.wmn—-g

14
15
16

Parts
Na
3500560
3500561
120006
0010287
1091129
1095001
000623
1255174
0010284
3500562

006202
1096024
0023050

000669

000600

005049

CS” ¥ 28

Amt .

Description 5h £, Req
“CS” Device, C. Set s « = « = « - “CSTETBG) - - - - - - - - 1
Air Cylinder Holder » = = = - - - SV INE &~ IR I 1
Screw(M6—1X12) + « = « « « « = « ERG e ssmwee 5 s 9
Cylinder Joint Pin =+ = < « « « - &R o e e o e o 1
Air Cylinder (MS-16-PD-20) » + « + T Y/ H « = = ¢ o o o 1
Speed Controller (AS1201F-M5-04) + A¥—FKavba—F5 « + « + 2
Gasket =+ « * « = *» & o « « o . AT X~ A 9
Joint Pin+ = = » » « « ¢ « « o« & t’yﬁﬂ ...... DT |
Y—Knuckle ------------ Yd-\y ﬁ]l‘, ......... 1
Condense Feed Lever « « « « « + - AVFUARREY LA— 1
Screw(MA—0.7X6) =« « ¢ ¢ o o o « PRI+ o o o 0 0 0 v .. 9
Air Tube(4X2.5mm) (White) » « « « =7 Fax—7F(H) - - - - - - =
Main Feed Lever Stopper« « « « -« EDLR—=Zbhyste ¢ o o 1
Washer =« « = = « -« P T D/ e o o o 0 o s s o 1
Spring Washer = « = + = « = - - - ALY T Ty o o o 1
Screw(U5=0.8X8) + ¢ o ¢ » o o o IERT » v v v v e e e e e 1

V63721



L

“UT-A" DEVICE for M & X

for M(PANA-MINAS Motor)

for “UT-A"
22

21

b

¥GaT2l




“UT-ADO" DEVICE for M & X

Ref.

Parts
Na
3500612
009977
3500606
300100
170010
000538
190074
3500611
3500609
160005

160007
3500608
3500610
3101584

009970
3101592

110013

120024
1200249

110013

1200301

1200286

Description
Motor Bracket + « « - -

Screw(M6-1x20) - - «
Dust Proof Filter s - -
Conical Spring Washer -
Screw(M4-0.7x4) - - .
Washer ........
Wing Bolt (M4-0.7x8) -
Dust Proof Cover - - -
Sprocket (Small) « « -
Screw(M6-1x8) - - - -

Screw(M6-1x6) =« - « -
Timing Velt (385-5GT-15)
Sprocket (Large) « + « -
Sprocket Cover =« + « -
Screw(M5-0.8x20) - - -
Motor Cover - - - - -
Screw(M4-0.7x8) + -« -
Screw(M4—0.7x14) - - -
Rotation Detector Unit
Screw(M4-0.7x8) - - -

Intermediate Cable - -

Number of Intermediate Cable -

Rotation Detector Unit

UT-ADD” ¥ M. XHEH 29

Amt .
s 4 Req.

..... -"E—-QFRHE' |
..... JJ_._*_,- L T R
..... E}iﬂii:? £ }L,f? I |
..... MARD e« -« o o 0 |
..... lh*/ I L R, |
..... v} 5’i>/'1' L T T |
..... FaTBRLR e oo e o]
..... BEBEHN— -« -« « « v o
..... FT—YR) v « ¢ = ¢« o 5 s 5]
..... ﬂ_._;{gj S S|
..... Jl:;?_i} R T T U 3
..... BAIVIR b - o0 0]
..... LY kye » « e % 5 3 3 51
..... jf--!) jj‘)f-—- I |
..... XY o v v o v 0oL -9
..... FT—BRh)N— e - e e . 1
..... J}:J?-i; ¢ s s e s 4 s s s e . 4
..... [ 5> A |
----- ﬂ‘\‘_)pl[:(*ﬁ) I R -1
..... ERY < ¢ v o 0 o 0w o - 9
..... ':Fﬂ#‘—‘j}i/’ S T |

sl : VAl f % ANV IR 1
ooooo :d;v—}]/IC(g) " e e s s s s .1

V63721



30

“UT” DEVICE (1)

" EXTRA PARTS

V63721



“UT" DEVICE(1) UT &=l (1) 30

Ref. Parts Amt .
Na  Na Description s 4 Req.
1 0022836 Synchronizer Positioning Pin - - RY ¥ aFE« « ¢ o« 1
2 0022837 Synchronizer Cushion + + + « « RoOVvartrIvvay-. -1
3 009736 Screw(M4-0.7X6) =« « = « « = « -« R+ v o e e e e e e 1
4 .........................................
5 .........................................
b 0063612 Cord Clamp(4N-¢6.8) <+ « = - - - A—=RKIFyF e e oo 1
7 110012 SerewllA=).TRE) # 5 # 5 %93 ERde s ww s & b8 583 4
8§ 3100536 Terminal Holder, Complete Set » - MAFHCGH) « « « « + + + - - 1
9 3100535 Terminal Holder Support - - - - - b PR 8 ¢ 4w 1
10 0063586 Terminal Holder « + « « « « « « i o 1
11 009985 Screw(M2.5-0.45X10) =« « = « » IERY o s o v o v e e 2
12 3100529 Thread Pull-off Eyelet - - - - - HABAKTE - - e e 1
13 3500518 Thread Pull-off Bar - « + « + « RABAE . - - e 1
14 0063076 Swing-proof Spring - + ¢ - + - - T 1S T |
15 0077179 Retaining Ring <« =+ = « « « « « = i 3 R ) B, SRR 1
16 .........................................
17 3500514 Thread Pull-off Hook Unit » + « - SBAZ v 7 (RE) = - - - - - 3
18 160001 Screw(M4-0.7X4) = = « « ¢ « « o J1 25 3 A 5
19 3500516 Thread Pull-off Hook Unit « « - - %A 7> 7 (¥) - - - - - - 2
20 0094396 Thread Pull-off Bar Holder - - - SéBAMGERES - - - - - - - 1
21 007006 Screw(9/64-40X4) + + ¢ ¢ ¢ o o IERY ¢ o0 00000 00 1
22 0033024 Retaining Ring =« « = + = = - - - B lenp Bl gl e 5 4 5 5 = 1
23 3500360 Collar(9x15%7.5mm) = = - = - - s B 1
24 150001 Screw(M4—0.7X4) =« « « « « « « IERY o o o e e e e e i
26 3101202 Connector Holder « » » « « « » - SRTHELE o e e 1
26 110013 Screw(M4—=0.7X8) = = = « =« « « IERY = = e o vt s e 9
27 3100526 Tension Release Block+ « « » « RBAT oy 7 o0 e 1
26 007610 Screw(M4=0.TX10) = = « = « + + » e a2 nan m s .
29 3100525 Tension Release Connecting Plate RiB A &SR - « ¢+ » » = - - 1
30 110009 Screw(M4-0.7X8) « « « « o« o IERY ¢ 0 0 0 0 v v v v e )
31 170009 Screw(M4—-0.7X4) =+ « « « « « » R e o v 0o o0 0w e 1

Device classification EBEOMEBE

Mark | Trimming Wiper Foot Lifter
Solenoid | Solemoid | Solenoid
= | 0011802 3169920 3100571
UT-1 X O X
UT-2 O O O 'GIERERE Assembled ———— &Y
UT-3 O @) X X e Non-assembled —— 4L
UT-4 QO X O
UT-5 O X X
UT-6 X X %

YG3721



31
“UT" DEVICE(2)

1

YG3721



“UT" DEVICE (2)

Ref.

3

mmm—qmm.ﬁwma—d‘

fa—

Parts
_Na_
0011802
0011801
0063579
000140
000598
000597
0077410
005650
3100524
120013

0063610
0063607
110004
0063606
0063609
009984
0063608
110002
0036133
000145

0095388
001457
0095389
3100520
160003
3100532
0093491
009508
0095336
180006

3100523
3120157
100002
190029
3100538
110062
000014

UT R (2) 31
Ant .
Description £ ng;
Trimming Solenoid, Complete Set - ;‘fé@J) JVvA4Fr@E) - - - -
Trimming Solenoid « « « » - - - - RPAYIVIALF - . ]
Solenoid Dust-proof Cover s - « « YV /) A FRHEH/S—+ « « -2
Nut = = = « ¢ ¢ o o o & & o o o + ]~. ........... 2
Washer =« » » » ¢ « o « o o o & & L T 1
Anti-shock Rubber - - « « « - .+ . BRETA - - - 00000 1
Retaining Ring =+ « « « « « « - . A S A 2
Screw(us—ﬁ_a)(14) ........ _!h*;/ ........... 3
Trimning Solenoid Support - ,Jl/,?fflfﬂiff‘“ """ 1
Screw(M6=1X15) = » « « + « « « & 13- 5 9
Switch, Complete Set - - « « - » AAF(R) = = =« o o v 1
Switch Support =« + « « « » « < & AADFERAE  « + + + + 1
Screw(M3.5-0.6%X8) =« « - - - « . IERT ¢ v v o v e 0 v 0w 1
BHAEAE @ = « 5= % 85 % & & & 5w W ZAOFE s 5 2 5 8 55 5B 1
Switch Cover =+ « » « « « « v o . RAADFHIN— e o 0 0oL 1
Screw(M2.3-0.4X10) « » = « + « - EFS s w s ¢ v 2 % 8 5 5 8 9
Switch Guide = + » « « o o o « « AAIFHAR < « « v v o o 1
Screw(M3=0.5X5) « o « « « « « . dedads s % « ¥ 5 ¢ ¥ 8 5 5 9
Cord Clamp(5N-¢8.4) « « » - - « I—RIZSUF e oo v e 1
Nut (M8-1.25) =« - - » « - e - I Tl LYY 9
Plunger Connecting Rod =+ + + + - FaAVAVE B - BN SRR 1
Packing Screw(11/64-40x3.3) RV« s e e e e 2
Plunger Connecting Rod Pin PG5V uy REY s - e o]
Plunger» « + « « « « = ¢« o« v ., i B T T 1
Screw(u5—0_gx5) L T _u:*-:‘) ........... 92
Solenoid Return Shaft « « « - - - YVIAREY Y%7k« « -1
Col 131‘(8 xX16X% SHMM) ....... .jJ E§~—— ........... 1
Screw(11/64-40X7.5) + « « « . . LERY e v v v v v oo e L
Solenoid Return Spring - - « + VYV )ARREY N « -« « & I
Screwed Pin(M5-0.8X6) < « + « EURY e« v o v 000 1
Connecting Block(Right) Support Spring #iET vy FFx A% -1
Connecting Block(Right) - - « - - BT ey 57 )~ =+« + 1
Nut (M5=0.8) = = « « « o = « « « . Fomg o o o e e & 8 3
Connecting Rod(M5-0.8x40) 3 £ =7 - S 1
Connecting Block(Left) = « « « « BET oy 7))+ v v o 1
Screw(M3.5-0.6%8) + + « « - - . IERY v ¢ v o 0 v o v v o 9
Washer ¢« = = « « ¢« « ¢« = ¢« &+ o . L Y T T S 2

vG3T2l



32
“UT"™ DEVICE(3)

1

¥G3721




“UT" DEVICE(3)

UTEE (3) 32

Amt.
Description & 4, Req.
Trimming Mechanism, C. Set CUTHEREGR) - » » ¢ 0« o 1
Lower Knife Driving Lever - + ¢« « T A XEREHL /8—+ - - - - . 1
Screw(M4d—0.7X6) =« = = « « « =« I S A 9
Lower Knife Carrier« +» « « » - TFTRARE » » « v v v o0 1
Looper Thread Pull-off =« « « « « L— N%EEA « + + ¢+ + o 1
Lower Knife = = « = = « « « « FAR = o o 0 o e e 1
Screw(M3—0.5X2.6) « « + + + » IERSS e o o v o v 0 v 0 o 3
Supplementary Spring - - - - - A 2B AR - - - . 1
Upper Knife Carrier- - » - - - LARE - - o oo 1
Screw(M4-0.7Xx4) =« « « « « « IR e oo v o v v 00 9
Nuf * * = * = = » = = = « « » & e A e 9
Knife Guide Lever s « ¢ « « « AZBTARLAA— 0 v v 0 o 9

Knife Guide Lever Ring(Left)

Knife Guide Lever Ring(Right) -
Screw(M4-0.7xT7.3) =« « « « +

Upper Knife Carrier Spring

Screw(M4=0.7X2.5) =« = « « «
Crank Chamber Cover + » + « »
Upper Knife Carrier Stopper - -
Screw(M4—0.7x4.8)[M4-0.7x5] -

cAZHA R A_A=0 w7 () -1
c ARAFTARLA—=Y 7 () -1

ooooooooooooooooooooooooooooooooooooooooo

Ref. Parts
N o
1 3500501
2 3100506
3 170005
4 3100502
) 3500513
b 3100513
7 110030
§ 3100560
9 3500503
10 190006
El 100006
12 3100503
13 3100504
14 3100505
15 130003
16 3100515
17 170006
18 3500502
19 3100531
20 110060
21
22 3100512
23 110024
24 110025
25 110023
26 3100507
27 3100508
28 3100509
29 3100510
30 3100511
31 130005
32 3100516
33 110034
34 3500511
35 110054
36 3500504
37 110009
38 3500506

% Ref. No. 39 to 60

Upper Knife s = = + = « « « « -
Screw(M2-0.4X6) =« « « « « - -
Serew(M2-0.4x10) = = « « « - =
Screw(M2-0.4%X3.5) =+ « « » - -
Upper Knife Guide « » « « « «
Clamp SDF lng .........
Clamp Spring Pressure « « « « -

C o RBES SRIUIRAE - ¢ - - 1

Clamp Spring Pressure Holder

ERY e v v v 0 v e e e e 9
'.f_‘.){ﬁfﬁ‘/*\f? ........ 1
.Ji‘.}?‘j ........... 1
-j"j}:b/‘ﬁ— ......... 1
cEAXEBEAR A e e e 1
CERY s e e e e e e e e )
AR e e e e e e 1

%%&‘i){fﬁ ......... 1
BEE I Ny - - e e e e 1

Clamp Spring Pressure Adjusting Piece RPEI AR FHE K - - 1

SCTBW(M2_0.4X4) ....... _u:;l’(-y ........... 9
Lower Knife Carrier Support Spring FAARABAZZ NRK - » = « ¢ 1
Screw(M2-0.4%2) + » « « « « » R e o v o v o e e e e 9
Thread Guide + « + » « » » = & BHA R+ o v v o o0 1
Serew(M3=0.5X3.5) = = « « o o« FRY e o 0 e 0 e e e 3
Knife Carrier Guide - « « « « - ARABH AR « = v o 0 o 1
Screw(M4-0.7x8) =« « « = « « -« IERY ¢ v 0 v e e e e e 9
Lower Knife Carrier Stopper - + «- FARAEARAR /N« + o« 1

..... See the following page.



32
“UT™ DEVICE (3)

1

Y63121



“UT” DEVICE(3) UT & (3) 32

Ref. Parts Amt.
Na Na. Description o % Req.
39 3169920 Wiper Mechanism, C. Set » « « « - TANEEG) - -+« « ¢ - 1
40 3161015 Solenoid Bracket « + + « + « « . Tl AFRs 5«5 25 5 s 1
41 110009 Screw(M4—0_7xg) ........ _U:#(:‘/‘\ ........... 2
42 1062035 Wiper Solenid+» « « » « « « « « . DARIVIAR o0 o v 1
43 000012 Nut (M3-0.5) + « » + o o« « « = o & Pl ow w € 8 ¢ 8 8 & 5 ¥ 9
44 3161025 Solenoid Lever = = « « « « « . . IV ARLN—= o 0 o v 1
45 140014 Screw(M4-0.7X8) =« - » « « -« - IR e o v ov v v 00w 1
46 0077179 Retaining Ring « « « - « - - - . Abg TN <« « 5 5 = » » 1
417 3161020 Solenoid Lever Pin =« + « - « « . VYUV IARLARA=FEY -« « o]
48 140010 Screw(M4-0.7X6) =« « + « « « - . IERY e o v o v 0o v v a 1
49 3161019 Wiper Bar Guide - - - + « « - - « TAINBHTALE s ¢ v 0 ¢ o o 1
50 3161022 Wiper Bar - - - - = =+ « v o o 720 A - R 1
51 3161021 Wiper» « = = = = = ¢« v ¢ o o o o e v o 5 » 5 v & o @ 1
52 3161027 Wiper Holder - - = « « « « « « . DANREIVHE v 00 0w 1
53 240009 Screw(1/8-44x4.8) « - « « - - - IERY « v v v oo v v v e 1
54 3161016 Thread Clamp Rubber « « « « « « & FREEI TN - -0 e e . 1
55 110002 Screw(!l3 0.5X5) = « ¢ o v o o IERY = = o v e s 0 0w 1
BB o womwmwrom i om & 8 £ % % W A ¥ B 6 % 8 G R WSS AT T E L L E S VRS S
57 3161026 Solenmd Cover =« = « « « « o « . VYV IAFRHNR—=- « v« o 1
58 110012 Screw(M4—0.7X%5) =+ « « + « - - . IERT v v v v v v 00 e 2
59 3500209 Eye Guard « « » » » « « = « = = . AT x5 ok % x w oW B 1
60 000538 Washer « » = = = » & 5 & & % & % DrSedqrs # o v 5 8 8 & & 8 9

* Ref. No. 1 to 38 +++++See the preceding page.



33
“UT" DEVICE(4)

1

-

&
@

&

.

15

Y:3721



“UT" DEVICE (4)

Ref.
Na

OO OO0 =1 O N e G D

b

11
12
13
14
15
16
17
18
19
20

21

Parts
_Na_
3100571
3100570
000070
000429
000016
009865
000676
0011733
009970
000011

000528
000583
000306
0064045
0064046
0035301
0033024
0064047
009853
0032786

0037912

UT S (4) 33
Amt .
Description £ Req.
Presser Foot Lifter Solenoid, C. Set #?:Li%éf,fbf)-f K G -
Solenoid Support =« « + « « « « VU IALRE ¢ o 00 s o 1
Hanglng NUut = * * = » ¢ o & =2 « & I%)—J—/ I~ ......... 4
Washer =+ + « » +« ¢ « ¢« o« o « o & A AVE S I I 8
Nut (M8-1.25) = « « « » = = = « « e D I 12
Hanging Bolt (M8-1.256X220) « « - BUKRNL b« « ¢« ¢ o v v v 4
Spring Washer s+ + + ¢ ¢« ¢« o« « o & 27‘:)/#‘7/"/’? s oce o $
Presser Foot Lifter Solenoid - -#xEFHFYL 24K+ ¢ - 1
Screw(Mﬁ—i)(ZU) ......... Jh;l‘(;/ ........... 4
Nut (MG—]) oooooooooooo -j-\;; I\ ........... 1
Washer = = = « ¢ o« « o« o o o« .« L7 R T 1
Anti-shock Rubber « « « ¢ « - -« . b T TP 9
Nt CI/A—A) = = & = = @ w v o Py B & ¥ 5 ¥ 5 5 5 8 B 5 1
Lifter Connecting Rod+ + « - + - W e, - - - - . 1
Lifter Connecting Link - - - - - il k- 0ol ) NP, S 9
Connecting Link Pin+ = « « « « » HIEF YV T e o e 9
Retaining Ring =« « + « « « =« + ARG FY T e o o0 o0 9
Presser Foot Lifter Solenoid Lever =¥ Y L/ £ KL o3— + |
Screw(11/64-40%6.5) - - - -« - - JEREP &+ 5 e 2 0 v wow 1
Solenoid Lever Pin =+« =« + » « » JVvIARUVA—FEY - -1
Chain = = = = = = = = « « & & &+ & ﬁ ............. 1

V63721



34
“ST2" DEVICE

YG3771




“ST2" DEVICE

Ref.
Na

O W oo —3 T LN W QO BT =

—_

12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
Al
28
29
30

31
32
33
34
35
36
37
38
39
40

41
42
43
44
45
46
47
48

Parts

Na
3509952
3101830
1062037
0068206
100020
3101832
110041
3101837
110060
009737

007611
100001
3101835
0096025
170000
3101834
009746
000629
3101833
000012

3101831
3101836
110001
190079
3101809
3101801
270019
3101802
110023
3101806

3101807
100058
3101808
009791
110054
3101804
3500555
000665
120052
006202

3500556
3100711
006035
000644
000322
0036133
110013
001123

ST2” %Ki 34
Amt .
Description & % Req.
“ST2” Device, C. Set =« « « « - - "8 ﬁﬁ%&(%ﬂ) ------- 1
Trimming Device, Complete Set « « X AEEMH) - - - - - - - - 1
Solenoid (4EL45-26X3+8+9) + « « «+ YL 2 A K+ » + « ¢« o « - 1
O-ring(P4) =« « = = « « « « « « . OUYF v v v v v v s 0 o 4
Nut (MA=0.7) ¢ ¢ o « « » « o o o & Fyg kv i s dE T RS €6 & 4
Solenoid Plate « « « ¢ « = « < & JL)AKRK¥EK- - - - - - 1
SCI‘CW(M‘l_O.TXS) ........ JJ:*“/ ........... 2
Support Plate s « « « ¢ « = ¢ - - YFR—FR = o0 v 0o 1
Screw(M4—0.?x4.8) ....... ﬂ:%f/ ........... 3
SCICW(M4“D.7X20) ........ Jj:;?l(:‘;; ........... 1
Screw(M4-0.7X20) « = « = « =« « ¢ JERF o wmw w v « v & & o » 1
Nift & + ¢ & 4 # 5 8 5 % ;9. %3 P B owos & & F F o8 oA S 9
Spring Hanger » + « « + « + « o & AEWIrw v v o« v v 6 v 5w 1
Spring ............. }{;‘F ............ 1
SCTEW(M4‘"0.?X5.5) ....... _lh;'li‘\/} ........... 1
Solenoid Lever =« =+ « = « « » « = DL AR 22— ¢ o v o 1
Screw(le—O'?)(S) ........ _u:;.'ig-y ........... 1
Buliber Cushign » ® s e e v 4 o0 54 k= AT SN NN NN N 1
Solenoid Lever Connecting Block+« Y L/ A KL A—gifggs « - -1
Nut (M3-0.5) ¢ + o » ¢ » o = o o & el R 9
Bracket » « « » » & & o & o o 4 4 TSR e e e e e 1
Cuide Plate » » » = & o = w % % HARE e ¢ o v oo o 0 o 1
Screw(M4—0.7X5.4) « « « » + « MERY ¢ ¢ o 0 v e e e e 4
Bolt (M3-0.5X20.5) =« » « « « « b 1) P NI 1
Movable Trimming Knife Holder - A XH - » = + « + « = - = 1
Movable Trimming Knife =« - « « - BHAR « ¢« v v v v v i
Screw(]/8—44x3) ........ _IJ:J'F“J; ........... 1
Fixed Trimming Knife =+ = + « « FIEA R + = o o o o s o o 1
SCTEW(H2“0.4X3.5) ....... Jt*:\/\‘ ........... 4
Erifs Ciulde v = o o o & # w e A TEE R T 1
Thread Clamp .......... D I L 1
Nut » + + = = « ® « = = « « « « « i Koa o a2 0 omomom o e 1
Thread Clamp Spring =+ « + » « » * APEIONF - 0 e e e e e 1
Adjusting Screw(M3-0.5X6) =« - - FERT « =« + ¢ o 0 o s 1
Serew(M3-0.5X3.5) = « .« « « « JFFRY + 4 0 000000 3
Holder Support =« » + + o » + o BAREBEXT » v v 000 e 1
Positioning Plate (Upper) - - - - fiBHAf(LE) -+ « + « « « « 1
Washer =« » « = = =« « « « &« & &« & 1;7‘;;-:,/.){7 .......... 4
SCTBW(M4_0.7><8) S JJ:*‘:; ........... 92
) SCTCW(M4-G.?XG) ........ _lh;‘F-a,‘: ........... 4
Positioning Plate(Lower) « « - « fZERABK(T) - « » -« - 1
Top Cover Thread Eyelet - - - - - PYRE -+ & 5w e ww s 1
Screw(9/64-40XT7) » + « +« « + + IERT o v v o 0 o0 0 0 o s 1
Spring Washer « « « ¢ « « ¢ « « & A o U grbrag & % i v 1
Bhow #oe % s o8 % 8 "% & A & 8 & Gogh oo wow m e 1
Cord Clamp(5N-¢8.4) =+ « » + + - A— RIS F e oo e 2
Screw(Mc{—O.TXS) ........ lh;,“{-"j ........... 1
Washer = « = = « = « « « =« « « & Tyl/rd =« =« v o 0 o o 2

Y6372l



'35

EXTRA PARTS

Y63721



EXTRA PARTS BIERR 35

Ref. Parts Amt .
_No. Na Description & £ Req.
1 3500603 Self-cleaning Pipe =+ « « « « + . AT I)—=u RS -]
;) 3500605 Pipe Holder - « = « = « « + « « RATELE « ¢ o« v 0o 2
3 3100033 Supplementary Front Cover - - - - #Bhi A S—+ « « « « « . .. 1
4 110105 Screw(M5-0.8X12) = = « « « « « . IERY ¢ v v e s e v oo 2
5 000426 WasHed @ o« ¥ % & & % % 5 % % = Bk m w = « » v & x & # 9
6 0093690 Timing Gauge =+ « * = « « « « « BAIVITF—T o v v o - . 1
7 0095220 Looper Timing Gauge = + = + « + - N—REAL IV THF—=T o ]
8 .......... e s e s 8 8 4 B s & e s s s 2 = = ® 8 8 & & 4+ + & e s & e =
9 3100256 HR Device, Complete Set » « - - - HREEEGH) « - -+« « -« 1
10 3100254 HR Container =« « « « « + « « « . HREZV 7 = o e e o v v v 1
11 1090190 Plpe Joint = ¢ « = « = « o 4 v 254 ‘7”%%’—. ......... 1
19 2100253 Oil Tibe = » = s & % & » & & % s BB P = 5 o« 2w 5o 1
13 310007 Felt(2.5%2.5x100mm) « « « « - - = L I 1
14 3100250 IRCup « » = * » = = = » s o o« M o o o % % % % % o= 1
15 310006 T Pelos &« ¢ ¢ ¢ % % 5 5 5 % = @ BRpedbe ¢ ¢ 5 8 48 8 § 1
16 000637 Seal Plug s + » + = » ¢ « = « « « BB o o v w oo ow e 1
17 110013 Screw(M4—0.7X8) =+ = « « « « « . IERY o 00 o o v a0 2

¥G3721



36

¥G3721



THREAD STAND RIE 36

I

Ref. Parts Amt .
No Mo Description = 4 Req.
1 9620696 Thread Stand, C. Set(6 Spools Type) % z& (W) (6% - - -1
2 9620631 Column Cap = +» « « » « « « « o . ATGAFX TS o o e 1
3 3620670 Column Pipe (Upper) =« » « « « « . FFBINAFCE) 5 5 2 2 2 n 1
4 9620689 Thread Guide Holder(Large) - - - HA REHEAF(K) - - - - - - 1
5 911002 Screw(M4=0.7X20) » « = » « + « - R ¢ ¢ s 55 85 B A s .
6 911001 Screw(M4=0.7X12) « = « = « « « . BT v % » % % 3 & & = a 3
T 910001 Nut » » = = © o « o o o o 0w o, S I 4
8 9620673 Column Pipe Connector « - - « « AF AL TSHETE o - - . 1
9 911006 Screw(M5-0.8Xx13) - » « - v - . . LERY « v v v v oo e 2
10 910000 Niit #» & = 6 8 6 5 5 % & » oo e FirBw v v o 8 % 0 5§ 5 & 8
11~ 9620675 Column Pipe (Lower) - - « « « « . BERNALLLF) v « « s « = 1
192 930059 Washer =« = = = © « + « « o o & BTt £ 6 ¢ 5 & 8 & » » 1
13 330053 Spring Washer » - « - + « « « . . ATV AT D it « o v 5 1
14 910003 Nut (M16-1.5) « « ¢ « « + o o o & FORe v 1
15 .........................................
16 9620703 Thread Hanger (3 Spools Type) « + ALy FAVH BELRE) - -4
17 9620700 Thread Eyelet « « » +» « « « - . . TAL YR o oo v v oo 6
18 9620688 Thread Hanger Holder - - - - - - ALy RAYHHIEF . - - . . 4
19 911060 Screw(M6-1x15) « « = = « « « . ERY o v v o v o v 4
20 9620691 Thread Guide Arm + « « « - - - - HART—Ah - =« o v o0 1
21 9620690 Thread Guide Holder (Small) + « « H A RRAZOR) - « « - - 1
) 9620666 Thread Guide(6 Spools Type) - « + ALy RH A FG6AELH) - 1
23 9620678 Spool Cushion+ + « « = « « « « . AT —=NToray « o o 6
24 9620679 Spo0l Pinme = = = = = o o « o 4 A iy w e o 5 v o5 8 & 6
25 9620680 Spool Mat « » « « ¢« ¢ o o o oL AS— =y ke oo o e 0o 6
26 9620681 Spool Seat Disc+ + « « + o« o ZHM = = = ¢ v« v o o v 6
21 930055 Spring Washer - « - « « « « « . . ALYV T Tyyrx - o o o s 6

¥G3721






ACCESSORIES (1)

Ref.

—
ammcf:moo-—-l

p—t
[am—

Parts
Na
3500700
110028
9620003
0099094
0099091
0099051
9620210
9720187
9720188
9720189

- 9720190

9710068

9620008

Zo2EH%JBEQ) 37

Amt .

Description i % Req.
Belt Cover - « + « ¢« ¢ o o o ., NSIVBRBAA— e L 1
Screw(M6-1X46) » « « « « « + . . BT & 5 x b n o« % w8 o s 9
Bag ............... ﬁ ............. ]
Needle(System: UYX128GAS) = = @F+ » = ¢ v v v v v v v .. 5
Screwdriver(2.5X 75mm) - + - .+ . Fog4me o o 00000 L. 1
Screwdriver (5.5X200mm) + + « - - RSfoke @ 8 o v s n v # 4 1
Thread Tweezers + + + « « - « . . By bhe oo, 1
Hexagonal Wrench(2.5mm) - - + - . BRAVF e v v« « v « & s 1
Instructions Bagki=c 8 8 8 % 2 2 o wwwm e mww w5 0 § 5 o 1
................ BROESHEE . - -« ...
Instructions Book(with UT-A, UT Device) » « « « « « v . . L. 1
................ H‘REV\%E%%(UT-A, UT ﬁﬁ) 1
Parts Book « « « ¢« « &« ¢ o . . . ){._\;/7‘\:, SEoA W e el e 1
SEDIL LY s @@ v 5 v » o e o> % = % 3w % w G G 1

¥G3721



38

Table top installation LSt




ACCESSORIES (2) TV YERK QD) 38

Ref. Parts Amt .
Na Na Description fits £ Req.
1 0063009 Oil Reservoir Rubber Cushion + « T AEE -« « « « « « ¢ « « . . 4
2 180008 Setting Screw(M6-1%X63) - - « - Bz« v o 0oL 4
3 000528 Washer ............. lj\yf/.!f- .......... 8
4 000667 Spring Washer - « « « « « ¢« .. ATV T T % e oo o s 4
5 0000“ Nut = « = » « « v o o v 4 & 4 4 . —j—\y }\ ........... 4
6 3500701 Belt Cover(Lower) » = « « « « « . NIVBPAR—=(CF)» « = - - 1
7 006905 Wood Screw(¢5.1x20) + « « - « . ARV ¢ o v v v v oL 3
8 0037988 Screwdriver (Short) « = « = ¢ « ¢« I=ZRF 430 v v v v 0. )|
9 9620202 Hexagonal Wrench(2.0mm) - - - - - BHLLF - - o oo 1

YG3721



39 WARNING LABEL Wt = -<JL
LABEL Parts No. Descriptiaon
5 R wm & fit 4
Acumo/\
and safety devices.
Before threading, changing needle,
cleaning etc. switch off main switch.
AEE
B<BATIHETD.
ammmmort | | | waso<s
BEEYH>THS. &
L. R/ PR OISR,
MEVCARET S L.
[ABRERE “oh -EMIBL 2,
ADANGER gi{g?ﬂ@?‘a DANGER : WARNING OF ELECTRIC SHOCK BY
e, HIGH-VOLTAGE
To open this cover, 390144
turn off power BREEETN
supply and wait
more than 5 minutes
before opening.
“Be sure to connect earth line.”
390145
FT—AS~)L
ROTATING-DIRECTION
SYMBOL : CHECK CORRECT ROTATING
390146 DIRECTION
B 5 R R T )V
’ EYE GUARD : TAKE CARE NOT CAUSE INJURY
£ 4 TO EYES
4l 390147 | BELT COVER : DO NOT INSERT FINGERS
AT ion FAHERT
CAUTION FOR HIGH TEMPERATURE : !
DO NOT TOUCH STEPPING MOTOR AND
390148 SOLENOID
HREE .
CAUTI10N BB R T~V

Y1791




LIST of MAIN SPARE PARTS
(EEBHRURX )



40

VG3721 CLASS LIST of MAIN SPARE PARTS (X EHB YA F) (1)

Main Parts

Needle Presser P. E, Stitch Differen-|
Foot, Stitch tial

Clamp C. Set Tongue Plate Feed Dog
Models $ ok A | H GH) | = N | & | Al &E Y
VG3721-14851 0093356 3507064 3507065 3508099 3509036
................ 15651 . s e

16451 0093358 | o | v 3508101 »
stk | 0033352 | 3507060 | 3507061 | 3508098 & 3509033
148S1-WF1 0093356 3107277 3508099 3509036
................. . AT I
"""""" 140S1-WF1% | 0093352 | 13509039

.............................................

(&) * OffVwTwWa#REIZ24E84TY.
Note:The models with % have 2 needles.



V

&

Main Hemming Hemming Fabric
Folder Folder Looper

Feed Dog | (Left) (Right) Guide

® % U | RARH(E) |BARR(E) |[HAF | — ¢

3509037 3501580 3501583 3501584 3109302
___________ e e B e 3109300
............ S e e S e g
____________ S = e P e

" ” " " 3109302

............ R ) . ”3109300
.......... S B e T R




41

vG3 721

(g)

" Parts Page Ref. Weight
No. No. No.
000009 24 5
000010 4 45
000010 11 35 °
000011 33 10
000011 38 5
000012 32 43
000012 34 20
000014 4 52
000014 22 34
000014 31 37
000015 2 20
000016 33 5
000022 4 47
0ocov0 33 3
000140 31 4
000145 31 20
000177 3 6
000195 4 16
000199 12 44
000206 8 48
000234 15 7
000306 16 18
000306 33 13
000309 7 20
000322 27 27
000322 34 45
000327 8 24
000327 19 10
000334 18 4
000340 18 17
000360 3 38
000397 12 29
000425 15 6
000425 24 17
000426 35 5
000429 33 4
000445 8 2
000487 8 40
000487 17 35
000487 18 31
000498 22 22
000528 9 8
000528 13 31
0oo0528 33 11
000528 38 3
000538 1 24
000538 2 32
000538 3 30
000538 4 42
000538 4 46
000538 17 48
000538 18 3
000538 20 4
000538 21 10
000538 29 6

A NDE 3
Parts Page Ref. Weightl
No. No. No. {g)
000538 32 60
000555 6 42
000567 15 40
000588 33 12
000597 31 6
000598 31 5
000600 11 47
000600 12 68
Q00600 24 4
000600 28 15
000613 16 17
000613 18 29
000623 10 47
000623 28 7
000629 34 18
000637 10 40
000637 35 16
000638 13 36
000644 27 26
000644 34 44
000651 2 21
000652 13 19
000663 6 46
000665 20 12
000665 27 20
000665 34 38
000667 38 4
000669 3 46
000669 11 486
000669 12 67
000669 24 3
000669 28 14
000676 33 7
000687 13 4
000690 8 57
000690 11 33
00069C 18 28
000726 1 36
000740 10 486
000750 12 39
000755 13 47
000779 16 3
000779 17 43
000779 18 22
000924 2 30
000989 6 2
001107 5 18
001123 11 43
001123 27 31
001123 34 48
001170 8 60
001228 8 62
001228 20 22
001457 31 22

|
|
|
I
|
|
|
I
|
!
I
|
|
I
i
|
!
!
|
!
|
!
l
|
I
|
!
|
i
I
|
|
|
i
l
|
|
[
|
|
|
|
I
|
I
|
|
{
I
i
|
I
|
|
1
|

PAGE =
Parts Page Ref. Weight
No. No. No. (g)
001818 3 35
001900 7 8
003655 2 19
003655 14 3
003657 13 38
004154 8 26
004154 19 9
004173 2 40
0044406 20 5
004441 8 7
005049 11 48
005048 12 89
005049 28 16
G05075 1 29
005650 8 36
005650 18 14
005650 31 8
006035 27 25
006035 34 43
006038 18 12
006075 18 6
006202 3 41
006202 27 22
006202 28 11
006202 34 40
006212 6 35
006212 12 14
006233 1 17
006411 18 16
006905 24 i
006905 38 7
006921 14 12
007006 21 21
007006 30 21
007611 34 11
007621 17 32
007627 1 25
007627 2 49
D07627 3 31
009142 7 10
009508 31 28
009526 9 23
009604 g 14
009604 16 g
009736 21 3
008736 30 3
009737 34 10
009746 34 17
009749 7T 25



Parts Page Ref. Weightl
No. Ne. No. (g)
009749 12 65
009753 18 21
009791 27 16
009791 34 34
009853 33 19
009865 33 6
009931 18 18
009960 24 2
009970 29 15
009970 33 9
009976 22 13
009977 29 2
009984 24 30
009984 31 16
009985 30 11
0010017 10 10
0010017 15 18
0010073 24 1
0010108 24 9
0010264 24 10
0010284 28 9
0010287 28 4
0011733 33 8
0011795 24 12
0011801 31 2
0011802 31 1
0012071 22 26
0012480 14 6
0013218 24 6
0013648 14 11
0014120 22 16
0020052 2 7
0020119 3 16
0020137 1 28
0020271 8 15
0020350 11 45
0020350 12 66
0020551 12 54
0020759 1 5 % -
0022836 21 1
0022836 30 -1
0022837 21 2
0022837 30 2
0023050 28 .13
0023381 21 5
0023381 24 2’

':N.

I
|
|
|
I
I
|
|
|
!
I
|
I
|
I
|
I
I
|
I
|
|
I
I
I
1
I
I
[
!
!
|
|
I
f
!
I
I
I
|
I
I
I
|
i
I
|
I
|
|
I
1
!
|
1
I

INDEX Page = 2
Parts Page Ref. Weight!|! Parts Page Ref. Weight
No. No. No. (g) | No. No. No. (g)
0024083 3 2 | 0063586 30 10 :
0024084 3 1 | 0063606 31 14
| 0063607 24 25
0030255 3 3 I 0063607 31 12
0030281 4 6 I 0063608 22 7
0030711 15 37 I 0063608 31 17
i 0063609 24 29
0031111 3 7 | 0063609 31 15
0031831 15 8 I 0063610 31 11
| 0063612 21 6-2
0032426 3 52 | 0063612 30 6
0032518 15 3 | '
0032646 9 13 | 0064045 33 14
0032786 33 20 I 0064046 33 15
0032867 12 32 | 0064047 33 18
0032921 16 22 I
0032952 3 4 I 0065275 2 13
I 0065372 8 3
0033024 21 22 I 0065374 18 8
0033024 30 22 | 0065375 18 9
0033024 33 17 | 0065376 18 11
0033939 24 8 | 0065381 18 1
| 0065389 10 30
0034117 18 27 | 0065395 16 11
0034293 11 44 | 0065398 16 8
0034979 18 5 I 0065401 16 16
| 0065402 18 15
0035301 33 16 I 0065404 18 286
0035813 3 37 I 0065405 18 23
i 0065407 18 13
0036133 27 28 | 0065414 17 16
0036133 31 19 | 0065421 17 17
0036133 34 46 I 0065436 17 51
| 0065437 17 52
0037108 3 36 |
0037164 1 15 I 0067111 18 30
0037912 33 21 | 0067126 18 7
0037988 38 8 I
| 0068011 1 4
0060056 17 12 I 0068181 8 37
0060056 17 37 I 0068202 11 24
0060142 8 8 | 0068202 12 22
0060270 20 16 | 00682068 34 4
|
0063009 38 1 I 0077179 21 15
0063051 9 18 I 0077179 30 15
0063053 9 20 | 0077179 32 46
0063055 4 8 I 0077270 8 1
0063056 9 21 I 0077410 31 7
0063057 9 22 I
0063076 21 14 I 0090071 3 5
0063076 30 14 I 0090807 3 12
0063138 13 46 | 0090812 3 9
0063515 8 56 i 0090856 3 11
0063579 31 3 |



INDEX Page = 3

Parts Page Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. Weight
No. No. No. (g) No. No. No. (g) No. No. No. (g)
0082305 6 5 100067 12 53 110016 2 23

110017 2 36

0093090 5 10 110001 1 22 110019 10 24
0093154 6 24 110001 13 7 110020 10 2
0093186 7 24 110001 27 10 110021 8 49
0093212 7 16 110001 34 23 110021 11 15
0093351 19 1 110002 2 42 110022 5 24
0093356 7 5-1 116002 8 11 110023 23 25
0093357 7 5-2 110023 27 12
0093358 7 5-3 110002 17 21 110023 32 25
0093365 7 7 110002 22 8 110023 34 29
0093480 20 6 110002 31 18 110024 23 23
0093483 8 6 110002 32 55 110024 32 23

0093491 31 27
0093611 8 12
0093617 15 16
0093690 35 6

110004 8 19 1100256 23 24
110025 32 24
110027 3 49

110028 37 2

110004 11 18
110004 19 4

!

|

|

|

|

I

[

[

i 110002 13 18
I

|

I

!

i

|

I

I 110004 31 13
i

|

0093864 1 8 110005 10 16 110030 4 51
0093864 2 12 110008 2 38 110030 12 20
110009 2 31 110030 17 53
0084201 2 51 110009 3 26 110030 23 7
0094390 8 58 110009 4 41 110030 32 7
0094396 21 20 110009 5 14 110031 8 5
0094396 30 20 110009 6 15 110031 9 6
0094491 21 6-1 110009 9 5 110031 13 5
00945677 13 39 110009 12 11 110032 13 26
110009 17
0095027 18 10 110009 18 2 110034 23 33

. 00985220 35 7
0095334 8 59
0095336 31 29
0095388 31 21 110008 32 37

I

I

|

i

!

I

|

|

I

I 110009 21 11
i
I
|

0095389 31 23 I 110009

|
|
|
I
|
I
i
|
I
I
!
I

110034 32 33
110035 7 4
110036 5 28

110039 10 4

110008 22 11
110009 23 37

32 41 110039 13 14

110011 2 44 110039 13 29

0096025 34 14 110011 7T 12 110041 2 18
110012 1 20 110041 34 7

00890651 37 7 110012 2 52 110043 10 35
0099091 37 6 110012 5 33 110043 13 10
0099094 37 5 110012 6 21 110045 1 2
110012 15 p 110045 2 28

100001 34 12
100002 10 26
100002 22 31
100002 31 33
100003 9 9 ~

110012 21 7
110012 30 7
110012 32 58
110013 1 27
110013 2 10
110013 3 14
110013 12 63

110045 11 39
110045 15 10
110046 11 14
110046 13 13
1100438 1 11
110050 13 2
110054 3 24
110054 8 186
110654 23 35
110054 27 17
110054 32 35
110054 34 35
1100565 13 490
110059 7T 27
110060 23 20

100003 13 32 I

100004 15 41 |

100006 23 11 I 110013 15 34

100006 32 11 I 110013 24 23

100020 20 11 I 110013 27 29

100020 34 5 | 110013 29 17

100052 20 9 I 110013 29 20

100057 20 13 i 110013 30 26

100058 27 14 I 110013 34 47
|

I
I
|
I
|
|
I
!
[
|
I
I
|
|
|
|
I
|
i
I
I
I
I
!
I
I
I
49 i 110033 13 49
|
|
I
|
I
i
|
[
I
I
I
I
I
I
|
!
I
|
!
!
I
|
I
I
[
I
I
100058 34 32 110013 35 17 |



I
|
i
|
1
|

Parts Page Ref. Weightl
No. No. No. (g)
110060 32 20
110060 34 9
110062 24 26
110062 31 36
110076 4 49
110079 2 486
110084 8 23
110084 19 8
110084 20 20
110089 24 34
110087 17 22
110101 10 9
110104 6 48
110105 35 4
110116 4 1
110117 12 42
110118 12 49
120001 8 54
120001 22 15
120006 8 47
120006 14 8
120006 22 24
120006 24 21
120006 28 3
120008 16 32
120008 17 5
120009 2 2
120010 8 42
120011 11 3
120012 5 3
120012 16 15
120012 17 3
120013 6 40
120013 9 11
120013 10 42
120013 12 2
120013 13 156
120013 15 39
120013 24 18
120013 31 10
120015 6 43
120016 1 32
120018 16 2
120024 29 18
120041 17 42
120049 6 37
120049 10 36
120052 27 21
120052 34 39
130002 3 28
130002 7 18
130003 2 6
130003 17 25

|
|
[
|
|
|
|
!
|
I
I
i
!
|
|
f
|
i
|
|
|
I
I
|
!
|
|
I
i
1
I
|
[
I
I
I
|
|
|
|
|
I
I
|
I
1
I
I
|
|

ITNDEX Page = 4
Parts Page Ref. Weight! Parts Page Ref. Weight
No. Ne. No. {g) | No. No., No. (g)
130003 23 15 I 160007 11 27
130003 32 15 I 160007 12 18
130005 23 31 I 160007 13 42
130005 32 31 | 160007 186 7
130016 8 21 | 1600067 17 7
130016 19 6 I 160007 18 24
I 160007 29 11
140010 32 48 I 160024 10 7
140014 32 45 I 160025 20 15
I 160029 7 13
150001 8 14 |
150001 21 24 i 170000 34 15
150001 30 24 I 170001 2 24
I 170005 23 3
160000 1 14 I 170005 32 3
160000 12 51 I 170006 23 17
160000 13 34 I 170006 32 17
160000 17 38 | 170008 18 32
160001 2 26 I 170009 8 52
160001 5 7 I 170009 22 10
160001 8 34 I 170010 3 44
160001 10 18 I 170010 29 5
160001 11 22 I 170038 8 51
160001 13 43 I 170041 8 31
160001 14 2 I 170042 3 B3
160001 15 38 I 170044 4 44
160001 16 23 I
160001 17 10 I 180005 17 9
160001 20 8 I 180006 22 28
160001 20 17 I 180006 31 30
160001 21 18 I 180008 38 2
160001 30 18 I
160002 12 5 I 190004 11 37
160003 5 21 I 190006 23 10
160003 9 3 I 1906006 32 10
160003 10 29 i 180007 18 31
160003 13 23 I 190029 22 32
160003 16 30 i 190029 31 34
160003 17 11 I 190074 29 7
160003 17 40 | 190078 2 50
160003 31 25 I 190079 34 24
160004 b 17
160004 6 18 I 240008 32 53
160004 6 26 | 240010 16 20
160004 12 25 !
160005 5 4 I 260006 8 25
160005 6 3 | 260006 19 11
160005 12 26 |
160005 17 29 I 270019 27 8
160005 28 10 I 270019 34 27
160006 12 45 i
160007 5 5 I 290029 3 8
160007 6 4 I
180007 g 17 I 300000 10 25
| 300000 11 13



(g) |

|

Parts Page Ref. Weightl!
No. Ne. No.
300000 12 48
300005 5 2
300005 8 41
300006 9 6
300045 16 33
300100 2. 25
300100 3 45
300100 29 4
300500 10 5
310006 35 15
310007 35 13
310017 13 45
310063 16 21
310094 9 19
310096 11 9
310096 12 27
310099 6 20
310100 5 20
310101 6 19
310106 4 4
320008 15 23
320009 15 28
330000 7 21
330011 2 18
330016 10 20
330017 T 1
340000 1 33
340001 10 33
340003 8 45
340003 11 31
340003 12 59
3500089 3 20
390140 39 1
390143 39 2
390144 39 3
390145 39 4
390146 39 5
390147 39 6
390148 39 7 =»
390164 1 9
910000 36 10
910001 38 7
910003 36 14
911001 36 6
911002 36 5
911006 36 9
911060 36 19

I
|
I
1
I
I
I
|
I
|
I
I
I
|
I
I
I
|
|
I
|
I
I
|
I
|
I
I
|
|
|
|
|
|
I
I
|
|
I
!
I
|
I
|
I
|
I
[
I
|
|
|
I
I

ITNDREX Page = 5
Parts Page Ref. Weight! Parts Page Ref. Weight
No. No. No. (g) | No. No. No. (g)
| 1085002 14 9
930052 36 12 | 1085007 * 21 8
930053 36 13 | 1095008 27 5
930055 36 27 |
| 1096024 21 4
962003 37 3 | 1096024 22 21
| 1096024 24 31
1062035 32 42 | 1096024 25 10
1062037 34 3 | 1096024 26 10
| 1096024 27 30
1066127 24 27 | 1096024 28 12
1066128 24 24 | 1096025 14 10
1 1096025 24 11
1070036 24 28 |
1070036 25 6 I 1097007 22 20
1070036 25 17 | 1097007 25 4
1070036 26 6 i 1097007 26 4
1070036 26 16 |
1070144 25 8 i 1200249 29 19
1070144 28 8 | 1200286 29 23
1070145 25 7 I 1200300 24 32
1070145 26 K | 1200301 29 21
|
1090184 25 3 i 1253061 14 5
1090184 25 16 |
1090184 26 3 I 1255174 28 8
1090184 26 15 |
1090185 25 2 | 2020002 12 40
1090187 25 15 I
1090187 26 14 | 2049401 1 34
1090190 35 11 |
1090199 26 2 { 2100088 6 38
1090219 25 1 I 2100194 8 44
1090222 25 14 i 2100218 6 41
1090224 25 18 | 2100249 11 11
1090224 26 13 | 2100253 11 25
1090230 286 1 I 2100259 11 42
1090231 26 18 I 2100264 11 41
i 2100267 8 33
1091129 28 5 | 2100267 11 29
1091145 27 4 I 2100272 4 9
1091146 24 14 | 2100902 17 13
1091160 22 17 |
I 2110191 10 37
1094054 22 19 I 2110201 20 23
1094054 24 19 I 2110361 8 43
10584055 25 9 I
1094055 25 19 { 3100006 2 14
1094055 26 9 I 3100006 4 36
1094055 26 17 I 3100006 16 4
1094056 25 B I 3100016 2 9
1094056 26 5 I 3100033 35 3
1094057 25 11 I 3100061 15 11
| 3100099 4 5
1095001 28 6 I 3100100 4 7



I
I
I
|
I
I
i
I
I
I
I
I
i
|
I
I
f
!
|
I
i
[
I
[
|
i
!
i
|
|
i
I
[
I
!
I
I
I
I
I
|

Parts Page Ref. Weightl
No. No. No. (g)
3100104 12 60
3100107 4 3
3100110 8 S
3100112 8 10
3100122 5 12
3100123 5 158
3100127 5 13
3100127 6 14
3100129 6 7
3100132 5 11
3100142 10 38
3100145 10 44
3100146 10 43
3100147 10 28
3100149 10 31
3100150 10 27
3100151 10 32
3100157 10 14
3100158 10 15
3100159 10 17
3100180 12 15
31006192 12 9
3100192 16 25
3160193 12 7
3100185 12 6
3100205 10 12
3100214 12 43
3100231 12 36
3100241 5 26
3100245 5 30
3100250 35 14
3100253 35 12
3100254 35 10
3100256 35 9
3100275 6 12
3100283 6 13
3100305 9 16
3100307 9 24
3100309 9 7
3100309 13 30
3100310 8 13
3100329 15 13
3100330 15 43
3100331 15 30
3100332 15 22
3100338 T 26
3100345 15 12
3100356 15 29
3100370 15 5
3100371 15 21
3100384 3 21
3100386 3 22
3100502 23 4
3100502 32 4
3100503 23 12

I
I
!
I
I
|
!
I
|
|
|
|
[
]
!

ITNDEX Page = 6

Parts Page Ref. Weight! Parts Page Ref. Weight

No. No. No. (g) | No. No. No. {(g)
3100503 32 12 i 3100611 17 2
3100504 23 13 I 3100612 17 4
3100504 32 13 I 3100613 17 6
3100505 23 14 | 3100614 18 19
3100505 32 14 I 3100616 17 15
3100506 23 2 | 3100623 12 12
3100506 32 2 | 3100623 16 26
3100507 23 26 | 31006625 18 1
3100507 32 26 I 3100626 16 10
3100508 23 27 | 3100636 16 34
3100508 32 27 I 3100711 27 24
3100509 23 28 b 3100711 34 42
3100508 32 28 |
3100510 23 29 | 3101202 30 25
3100510 32 29 i 3101315 20 3
3100511 23 30 I 3101584 29 14
31005611 32 30 | 3101585 22 23
3100512 23 22 | 3101586 22 18
3100512 32 22 I 3101587 22 9
3100513 23 6 | 3101588 22 12
3100513 32 6 | 3101590 22 27
3100515 23 16 | 3101592 28 16
3100515 32 16 { 3101754 11 40
3100516 23 32 I 3101800 27 2
3100516 32 32 | 3101801 27 7
3100520 31 24 I 3101801 34 286
3100523 22 29 I 3101802 27 11
3100523 31 31 ! 3101802 34 28
3100524 31 9 | 3101804 27 18
3100529 21 12 i 3101804 34 36
3100529 30 12 I 3101805 27 3
3100531 23 19 I 3101806 27 9
3100531 32 19 | 3101806 34 30
3100532 31 26 | 3101807 27 13
3100533 8 53 I 3101807 34 31
3100535 30 9 I 3101808 27 15
3100536 30 8 | 3101808 34 33
3100538 22 33 | 3101809 27 6
3100538 31 35 | 3101809 34 25
3100555 10 3 | 3101830 34 2
3100560 23 8 i 3101831 34 21
3100560 32 8 | 3101832 34 6
3100567 22 14 i 3101833 34 19
3100570 33 2 i 3101834 34 16
3100571 33 1 i 3101835 34 13
3100600 18 29 I 3101836 34 22
3100601 16 28 I 3101837 34 8
3100602 16 24 I
3100603 16 27 | 3107270 20 7-2
3100604 16 6 I 3107272 20 24-1
3100605 16 12 |l 3107273 8 61-1
3100607 16 5 I 3107273 20 21
3100608 16 14 I 3107274 8 61-2
3100608 18 25 b 3107274 20 24-2
3100610 18 20 I 3107275 20 -3



INDEX Page = 17

Parts Page Ref. Weight! Parts Page Ref. Weight!| Parts Page Ref. Weight

No. No. No. {(g) | No. No. No. (g) | No. No. No. (g)
3107277 20 7-1 | 3200237 15 14 i 3500065 6 44
3107280 20 7-4 | 3200238 15 17 | 3500066 -6 39
3107285 20 24-3 i | 3500067 6 45
3107303 8 20 | 3201037 24 15 | 3500068 6 11
3107303 19 5 | 3201355 12 21 | 3500069 6 10
3107303 20 18 i | 3500070 6 31
3107306 8 22 | 3207146 20 14 | 3500071 6 30
3107306 19 7 | 3207148 20 10 | 3500072 6 27
3107306 20 19 | | 3500073 6 28

| 3240072 12 58 I 3500074 6 32

3109201 5 31 I | 3500075 6 33
3109300 10 1-1 i 3260010 5 9 | 3500078 86 29
3109302 10 1-2 | 3260011 6 9 | 3500077 6 34
3109310 g 25 | : | 3500078 7 2
| 3400261 15 20 | 3500079 6 36

3110031 13 35 | | 3500081 9 1
3110032 13 9 I 3500004 1 31 | 3500082 9 2
3110033 13 11 | 3500005 1 30 | 3500084 9 4
3110038 13 8 |" 3500006 15 45 | 3500088 9 10
3110039 13 37 { 3500007 1 26 i 3500091 7 14
| 3500008 2 53 I 3500101 5 1

3120157 22 30 I 3500012 2 11 | 3500104 5 6
3120157 31 32 | 3500021 4 17 | 3500105 12 10
| 3500022 4 20 | 3500109 5 16

3139200 5 27 | 3500023 4 30 | 3500111 5 19
| 3500024 4 31 | 3500113 12 30

3150143 15 36 | 3500025 4 25 | 3500114 12 34
3150151 15 42 | 3500026 4 28 i 3500115 12 33
; | 3500027 4 29 | 3500118 12 37
3151012 21 9 | 3500028 4 26 | 3500119 12 17
| 3500029 4 27 | 3500120 12 47

3160138 9 12 | 3500030 4 21 | 3500121 12 46
1 3500031 4 23 | 3500122 12 38

3161015 32 40 | 3500032 4 24 | 3500123 12 41
3161016 32 54 | 3500033 4 32 | 3500124 12 24
3161019 32 49 | 3500034 4 33 | 3500126 12 57
3161020 32 47 | 3500035 4 34 | 3500127 12 13
3161021 32 51 | 3500036 4 35 | 3500128 12 8
3161022 32 50 | 3500037 4 317 | 3500129 12 4
3161025 32 44 | 3500038 4 38 | 3500130 12 3
3161026 32 57 | 3500039 4 22 | 3500131 12 1
3161027 32 52 | 3500040 4 19 | 3500132 12 55
| 3500041 4 14 i 3500133 12 52

3189920 32 39 I 3500042 4 2 | 3500136 12 50
o | 3500044 4 10 | 3500137 12 61

3200013 2 55 | 3500045 4 11 | 3500138 12 56
3200086 13 33 | 3500046 4 15 | 3500139 12 62
3200111 7 3 | 3500047 4 12 | 3500141 12 64
3200112 7 15 I 3500048 4 13 1 3500142 11 16
3200116 7 23 | 3500051 8 1 I 3500143 11 12
3200118 7 22 | 3500054 6 6 | 3500144 11 10
3200132 20 2 | 3500056 6 8 | 3500146 11 8
3200133 17 8 I 3500060 6 17 | 3500146 12 31
3200215 11 7 | 3500062 6 22 I 3500147 11 1
3200236 15 15 1 3500064 6 23 | 3500148 11 2



INDEX Page = 8

Parts Page Ref. Weight!| Parts Page Ref. Weight| Parts Page Ref. Weight

No. No. No. (g) | No. No. No. (g) | No. No. No. {g)
3500149 11 4 | 3500246 3 48 | 3500503 32 9
3500150 11 21 | 3500247 3 51 I 3500504 23 36
3500151 11 20 | 3500249 3 55 | 3500504 32 36
3500152 11 5 | 3500250 3 54 I 3500505 24 16
3500153 11 23 I 3500269 3 25 | 3500506 23 38
3500154 11 6 [ 3500270 3 32 I 3500506 32 38
3500155 11 26 1 3500271 3 34 I 3500511 23 34
3500156 11 28 i 3500274 10 8 I 3500511 32 34
3500157 11 30 1 3500277 3 29 | 3500513 23 5
3500158 11 32 I 3500278 6 47 I 3500513 32 5
3500160 11 38 | 3500281 3 19 1 3500514 21 17
3500161 11 38 I 3500282 3 23 I 3500514 30 17
3500162 12 186 | 3500284 3 15 I 3500516 21 19
3500163 12 23 | 3500285 3 17 I 3500516 30 19
3500165 5 22 t 3500286 3 13 I 3500518 30 13
3500166 5 23 I 3500287 3 10 I 3500530 21 13
3500167 5 29 | 3500288 3 18 | 3500550 24 13
3500171 10 34 I 3500291 8 39 I 3500551 24 20
3500172 10 45 I 3500292 8 55 | 3500555 27 19
3500174 10 41 I 3500293 8 35 | 3500555 34 37
3500175 10 6 I 3500294 8 38 I 3500556 27 23
3500176 10 23 I 3500295 8 46 I 3500556 34 41
3500177 10 21 I 3500296 8 30 I 3500560 28 1
3500178 10 22 I 3500297 20 1 I 3500561 28 2
3500179 10 13 I 3500296 8 50 I 3500562 28 10
3500180 10 19 I 3500300 8 32 | 3500603 35 1
3500201 1 1 | 3500304 8 4 I 3500605 35 2
3500202 3 27 I 3500305 8 28 I 3500606 29 3
3500203 4 39 I 3500360 21 23 | 3500608 29 12
3500204 4 40 1 3500360 30 23 | 3500609 29 9
3500205 4 43 | 3500402 15 4 I 3500610 29 13
3500206 4 48 I 3500403 6 16 | 3500611 29 8
3500207 1 6 I 3500404 15 33 1 3500612 29 1
3500208 4 50 i 3500407 4 18 I 3500615 7T 11
3500209 32 59 | 3500408 12 35 I 3500616 7 19
3500213 1 13 I 3500409 5 25 | 3500617 7T 17
3500214 1 19 | 3500410 15 32 1 3500697 17 33
3500215 1 12 | 3500411 12 19 I 3500698 17 46
3500216 1 16 | 3500412 15 1 1 3500699 18 33
3500223 2 22 I 3500415 15 26 [ 3500700 37 1
3500224 2 1 I 3500418 15 31 | 3500701 38 6
3500226 2 29 | 3500419 5 32 i
3500227 2 4 I 3500422 15 19 1 3501122 17 50
3500228 2 5 I 3500423 15 24 | 3501250 17 41
3500229 15 9 o | 3500424 15 27 I 3501251 17 39
3500230 2 54 | 3500425 15 35 I 3501252 17 36
3500232 3 39 | 3500428 10 11 I 3501253 17 417
3500233 2 48 I 3500430 1 3 I 3501260 17 34
3500234 3 40 | 3500431 1 7 I 3501265 17 45
3500236 15 44 | 3500432 2 8 | 3501270 17 14
3500237 3 42 1 3500501 23 1 I 3501271 17 28
3500238 3 33 I 3500501 32 1 | 3501272 17 27
3500240 3 43 ! 3500502 23 18 I 3501275 17 30
3500242 3 50 I 3500502 32 18 | 3501276 17 26
3500245 3 47 | 3500503 23 9 1 3501280 17 24



INDEREX Page = 9

Parts Page Ref. Weight| Parts Page Ref. Weight
No. No. No. (=) No. No. No. (g)
3501281 16 19
3501282 17 23
3501283 17 18
3501284 17 20
3501290 17 31
3501295 17 44
3501503 13 12
3501506 2 15
3501512 13 41
3501513 12 28
3501514 13 44
3501515 13 48
3501519 13 27
3501520 13 28
3501521 13 25
3501522 13 22
3501523 13 24
3501524 13 21
3501534 13 3
3501535 13 6
3501536 13 1
3501539 2 45
3501542 14 1
3501551 14 7
3501552 14 4
3501557 13 17
a501558 13 16
3501560 13 20

Parts Page Ref. Weight
No. No. No. (g)

3509036 11 17
3508037 11 18
3508039 19 14
3509935 27 1
3509952 34 1

4109403 1 35

|

|

|

|

I

|

|

|

I

i

|

9620008 37 11 i
9620202 38 9 [
9620210 37 8 !
9620631 36 2 I
9620666 36 22 i
9620670 36 3 I
9620673 36 8 !
9620675 36 11 |
9620678 36 23 |
9620679 36 24 I
9620680 38 25 |
9620681 36 26 |
9620688 36 18 |
9620689 36 4 |
9620690 36 21 |
9620691 36 20 |
9620696 38 1 |
9620700 36 17 I
89620703 36 16 |
|

|

|

i

!

!

{

|

|

3501563 1 18

3501564 1 21 9710068 37 10
3501565 1 23

3501566 1 9-1
3501570 2 27 9720188 37 9-2
3501571 2 43 8720189 37 9-3
3501572 2 47 9720190 37 9-4
3501573 2 35

3501574 2 41

3501575 2 .3

3501580 2 37

3501581 2 39

3501583 2 34

3501584 2 17

35015685 2 33

3507058 8 18 .
3507058 19 3
3507060 19 2
3507061 19 12
3507064 8 17

[
[
I
!
I
|
[
i
I
i
|
I
I
[
I
I
I
I
|
I
|
I
I
I
I
I
|
I
I
I
|
I
10 I 9720187 37

|
|
I
I
|
f
I
|
I
!
I
I
|
|
|
I
!
3507065 8 27 !
!

I

|

I

|

!
|
|
I
I
|
|
i
I
i
|
i
|
|
I
I

3508098 19 13

3508099 7 9-1
3508100 7 9-2
3508101 7 9-3



